Genie

A TEREX BRAND

Parts Manual

Serial Number Range

D P L _258 from 1596-105 to 1501-900 and

from DPL02-938

D P |_ _30 S from 1596-104 to 1501-901 and

from DPL02-936

f 96-10 01-9 d
DPL-35S o fom DPL02 816

Part No. 40461
Rev F23
January 2015



January 2015

Technical Publications

Genie has endeavored to deliver the highest degree of
accuracy possible. However, continuous improvement of
our products is a Genie policy. Therefore, product
specifications are subject to change without notice.

Readers are encouraged to notify Genie of errors and
send in suggestions for improvement. All
communications will be carefully considered for future
printings of this and all other manuals.

Contact Us:

http://www.genielift.com
e-mail: awp.techpub@terex.com

Copyright © 2011 by Terex Corporation

40461 Rev F July 2009
First Edition, Fifth Printing

Genie is a registered trademark of Terex South Dakota, Inc.
in the USA and many other countries. “DPL’ is a trademark of
Terex South Dakota, Inc.

0::' Printed on recycled paper

Ganie

DPL-25S, DPL-30S, DPL-35S Part No. 40461



January 2015

How to Read Your Serial Number

v

taki Al an D By FARRESUE Al
Terex South Dakota, Inc.

JEEED ME Pai Sheasst

Dimcbanad, e GELRD LIEA

ATEREX BRAND

Biodois  AlFJUH
Berial nonbay: AERRE. 1 ER4S
Boede! yade: 2000 Rasidnchorg dalny 0%

;;;;;;

Eincikiydy Sohamatie; B30001

Fastatar EHPP? werfagerPrasems i Bragsube:
Z205nE | N60 e, B Ampe

Blewndnad Fovnr: 10 Mo fd 1 kW

Mizcitrbe trdiader woaight: T35 ha 355 B

Bax Leamd: 350 8 30l by

Dgudgrnis ae Eqoininent must not extesgd:
EEG e TER gy

?sﬁaximyfr afgwahibe mefinatien of the chessis:

[§]

Eaximors Wind Spesd:
iraektiasr: REFER T0 SETRGEER DECAL
Carbginer:  BEFER YO SUTHERGER O50AL
Trsedeand i KA )
Eraeivrary ailowakde shde foroe: 45 the {1l
Maxirmurn ?aﬁar‘m Befabd:  FUSE UM
Makirman Travel Baghll WA
axivaum nirmber of glatiern secusanty: §
Coratiey of maveefanture: LHER
This enaching compifas wifl:
Fraf 200
SRR

i 8

P EYETE

Genie

DPLO5 |- 1234

1
Sequence

number

M~ _ . ¢ 1
Year of
manufacture

]

Serial Label

Part No. 40461

Ganie

DPL-25S, DPL-30S, DPL-35S



January 2015

| Table of Contents

This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at

www.genielift.com. For the most up-to-date parts
information, visit the Parts Lookup System on the
Genie website at www.genielift.com.

How to Read Your Serial NUmber...........ccococeviieeiniinene
Parts Stocking LiSt..........ueieiiiiiiiiei e
HOW t0 Order PartS.........ccccvviieeeiiiiee i
Service Parts Fax Order FOrm.........ccccovioiiiiiiiiiieneees

Electronic Version

Click on any page number to view the figure.

100 Decals
101.1 Decals (to serial number DPL04-1188)................

102.1 Decals with Words (from serial number
DPLO4-1189)......cuiieeeeeeeeeeeeeeee ettt

103.1 Decals with Symbols (from serial number
DPLOZ-1189)....c.ueiiieeiiiiiieeniee ettt

200 Base Components
201.1 Base and Ladder Assembly..........ccccceeviiiiienennnns

202.1 Outrigger ASSEMDBIY........cciiuviieieiiiiieie e
202.2 Outrigger Assembly Cross Reference..................

300 Mast Components
301.1 Number 1 and 2 Column Assemblies...................

302.1 Number 3 and 4 Column Assemblies, DPL-25S...
303.1 Number 3, 4 and 5 Column Assemblies, DPL-30S

304.1 Number 3, 4, 5 and 6 Column Assemblies,
DP -85S e

305.1 Carriage ASSEMDBIY.......ccooiuiieiieiiiiiiee e
306.1 Lifting Chain Assemblies, DPL-25S......................
307.1 Lifting Chain Assemblies, DPL-30S......................
308.1 Lifting Chain Assemblies, DPL-35S............c...c.....
309.1 Sequencing Cables, View L.........cccccoeeiiiiiienannns
310.1 Sequencing Cables, VIeW 2.........cccccvveevicviieeeennnns
311.1 Number 1 Column and Carriage Attached Parts..

400 Power Groups
401.1 Hydraulic Installation............cceeeeeeiiiieeeeeniiiieeeen.

402.1 Battery and Battery Charger Installation..............

402.1 Battery and Battery Charger Installation (to SN
DPLL0-1838)....c.ueeiieeiiiiiienieeeiiesiee et

4 DPL-25S, DPL-30S, DPL-35S

402.2 Battery and Battery Charger Installation (from SN

D] o I 0T 3 T ) R 56
403.1 DC Hydraulic Power Unit (to serial number
DPLO2-915)....utiiiiiiie ittt 58
403.2 DC Hydraulic Power Unit (from serial number

(D] o 02 ) R 60
404.1 AC Hydraulic Power Unit (to serial number
DPLO2-915).....utiieiiiieiiiee ettt 62
404.2 AC Hydraulic Power Unit (from serial number

(D] 02 ) O 64
405.1 Ground Controls - DC Models..........ccocouveiiieeeiiiiennne 66
406.1 Ground Controls - AC Models..........ccooeveeiiiiiiiannnins 70
407.1 Control Cable Assemblies, DPL-25S and DPL-35S...74
408.1 Control Cable Assemblies, DPL-30S............cccceeeeee.. 76
409.1 Control Hose Assemblies, Air Powered Models........ 78
410.1 Battery Charger, Lester Models...........cccccooiiieiiennnnne 80
411.1 Battery Charger, Signet Model..........ccccccevvciveriennnnns 82

412.1 Hydraulic Hoses and Fittings (to SN DPL03-1336)....84
412.2 Hydraulic Hoses and Fittings (from SN

..... 10 DPLO3-1337).uteteiiiieiirieesiiie et riree ettt OO
..... 14 500 Platform Components
501.1 Platform Assembly...........ccovvviiiiiiiiiieiie e, 88
..... 16 501.1 Platform Assembly - ANSI Models(All) and Australia
Models (t0 SN DPL12-2054)......ccccceicereiiiieeenieeesienesnieeennns 90
502.1 Platform Assembly with Limit Switches - CE Models (All)
..... 18 and Australia Models (from SN DPL12-2055)
..... 20 503.1 Platform Railing Latch..........cccevvvviiierieiiiecie e
..... 22 503.1 Platform Railing Latch...........ccccoovvieiieiiiiieee e,
504.1 Platform Controls
----- 24 600 Accessories
..... 26 601.1 Laser Locating Light, Tool Tray and Fluorescent Tube
_____ 28 CaddY...eeeiieeiiiiiie et eieee e e sneeeeee . L0 2
602.1 Operational Warning Light and Descent Alarm....... 104
..... 30 .
Indices
""" 32 Part Number IndeX.........ccccceevviiiiiiiiiiiiiie ... 106
""" 34 Part Description INdeX........c.cccevviveiiieeeiiiecniiee e, 109
..... 36
_____ 38 Cross References
40 Fittings Cross Reference.........cccccceveiiiieeieiciiieece e 114
..... 42
..... 46
..... 48
..... 50
..... 52
Genie

Part No. 40461



January 2015 |

Table of Contents (continued) |

This Page Intentionally Left Blank

Genie
Part No. 40461 DPL-25S, DPL-30S, DPL-35S 5




I January 2015

| Notes

Gm‘e
ATEREX BRAND

6 DPL-25S, DPL-30S, DPL-35S Part No. 40461



January 2015

Parts Stocking List

Required Parts Recommended Parts
The following parts are required to perform Description Part No.
maintenance procedures as outlined in the Genle gen!e g:ue Ea!n{, 1263“()” ..K ......... l. ..................... 3?122
; ; enie Blue Paint, unce Aerosol........ccceereennen.
DPL Super Series Service Manual. Genie Gray Paint, 1 GAlON ..........ooovooooooeooooooooo 30151
Description Part No. Genie Gray Paint, 12 Ounce Aerosol ........cccceeuueee. 1268
Filter Element, 10 Micron .........cccceeeeeeeeeeeeeieeeeveennn, 44788
Boe Lube SPWAX...........oooooooorooeoooooeeeeseeeeeeeeeee o037 Manuals
Dielectric Grease ....c..ccovvveeeieeceee e e 66399 Genie Industries offers the following support
documents for these models:
Title Part No.
Genie DPL Operator's Manual, First Edition
(to Serial No. DPLO4-001188) .....ccccocevriveeeeeieieneen 38132
Genie DPL Operator's Manual, Second Edition
(from Serial No. DPL04-001189) .....cccccvveivevreeennee. 82799
Genie DPL Service Manual, First Edition
(from 1596-101) ..cceeeeeie e 40462
EMI Safety Manual .........ccccceveeviiee i 27581
Manual of Responsibilities
ANSIA92.5 .. e 31587
Genie

Part No. 40461 DPL-25S, DPL-30S, DPL-35S



I January 2015

| How To Order Parts

How To Order Parts

Please be prepared with the following information North America
when ordering replacement parts for your Terex Telephone (425) 556-6551

or Genie product: )
Toll Free (877) 367-5606 in U.S.A. and Canada

M Machine model number Fax (425) 556-8659

M Machine serial humber Toll Free Fax (888) 274-6192

B Part number

Part description and quantity Europe

Purchase order number Parts Telephone (31) (165) 519 313

© "Shipto" address Parts Fax (31) (165) 511 148

M Desired method of shipment Australia

B Name and telephone number of the Parts Telephone (61) (7) 3456 4444
authorized distributor in your area Parts Fax (61) (7) 3456 4466

Use the Service Parts Fax Order Form onthe South A .

next page and fax your crder to our Parts ou merica

Departmert. Parts Telephone (55) (11) 4082 5600
) Parts Fax (55) (11) 4082 5630

If you don't know the name of your authorized

distributor, or if your area is not currently serviced

by an authorized distributor, please call Terex or

Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Gm‘e
ATEREX BRAND

8 DPL-25S, DPL-30S, DPL-35S Part No. 40461



January 2015

ETEREX

CORPORATION

Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 40461

ATEREX BRAND

DPL-25S, DPL-30S, DPL-35S



I 100 Decals January 2015

101.1 Decals (to serial number DPL04-1188)

28236 41263 or 40468 44999

28176 40515 or 40466 | 28174 or
41216 or 28235
65292 or
65293 or

46230
37118
40434
62939 40434
40514
40469
62940
6288
or
T o 75563
or 82783
38142
80940 27868
82366
62295 28157
65296 27857
65295
or 65296

40465
40467 goo50 27865

or 62051 65295

40466  or 62052 or 65296

Genie
10 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

100 Decals |

Iltem

10

11

11

12

12

13

13

14

14

15

Part No.

41221

41222

27857

27865
27868
28157

28174

28176

28235

28236

37118

38142

40434

40464

40464

40465

40465

40466

40466

40467

40467

101.1 Decals (to serial number DPL04-1188)

Description Qty. |Item

DECAL KIT,SAFE/INSTRUCT.,,DPL-S 15

includes items 1 to 10, 11 to 16 and

21 16

DECAL KIT,SAF/INSTRU,PLAT.ONLY

includes items 5t0 9, 12, 14, 16, 26 16

and 27 17

DECAL,COMPONENT

DAMAGE,CAP....coovoeeeeeeeerenn 1 17

DECAL,BUBBLE LEVEL**............. 2 s

DECAL,DANGER-TIP OVER.......... 1

DECAL,USE DEXRON**__....... 1 18

(Serial numbers to DPL02-1007)

DECAL,POWER TO PLATFORM

230V oo 2 10

DECAL,LABEL,MANUAL NOT

HERE ..o 1

DECAL,POWER TO PLATFORM 19

LLBV oo 2

DECAL,WARN,IMPROPER

OPERATION ..o 1 20

DECAL,WARNING,NO EXIT THIS

END oveoeeoeeeeeeeeeeeeeee oo 1

DECAL, LABEL, CIRCUIT 20

BREAKER ... oveoooeoooeeeooeeeoeoeeoo 1

AC models

DECAL,LANYARD ANCHORAGE 21

POINT e 2

DECAL, INTERLOCK

DISPLAY,DPLS . ..ooooveoooeeeosveeereeon. 1 21

AC and DC models

DECAL, INTERLOCK

DISPLAY,DPLS™ .oooooooooooeooeo. 1 22

(AC and DC models)

DECAL, LABEL, MANUAL LOW

== 2 S 1 22

DECAL, LABEL, MANUAL LOW

R=Vi =1 1 23

DECAL,DANGER,GEN SAFETY

DPLS oo 2 23

DECAL,DANGER,GEN SAFETY

DPLS oo 2 24

DECAL,NOTICE,OPER

INST,GR,DPLS....oooooooeoeeeeeer. 1 24

DECAL,NOTICE,OPER

INST.GR,DPLS......ooooooveeooeeeoorron. 1 25
Genie

Part No. 40461

Part No.

40468

40468

40469
40469
40514

40514

40515

40515

40516

40516

41216

41216

41263

41263

44999

44999

46230

46230

62050

62050

Description Qty.

DECAL,NOTICE,OPER
INST,PLLDPLS.......cciieee 1

DECAL,NOTICE,OPER
INST,PL,DPLS......cccvviiiiiiniiien, 1

DECAL,DANGER,TIP-OVER/FALL..1
DECAL,DANGER,TIP-OVER/FALL..1

DECAL,NOTICE,GUARD RAIL
HANDLE........ccoiiiiiii, 2

DECAL,NOTICE,GUARD RAIL
HANDLE.......oooeeeeee e 2

DECAL,NOTICE,MAX
600#,ANSI/CSA......c.ccorrvrrrvrerreennens 1
ANSI and CSA models

DECAL,NOTICE,MAX
600#,ANSI/CSA......ccoveveiiieieenen 1
(ANSI and CSA models)

DECAL,DANGER,BATT
SAFETY/SETUP......cccoiiiiiiiins 1
(Lester chargers)

DECAL,DANGER,BATT
SAFETY/SETUP......cccoeviiiiieicen 1
(Lester chargers)

DECAL,NOTICE,MAX 750

LBS,ANSI...ooviiiiiiiiiiieeee, 1
ANSI and CSA models

DECAL,NOTICE,MAX 750
LBS,ANSI..coiiiiiiiiiiiiiiie 1
(ANSI and CSA models)

DECAL,NOTICE,MAX 500

ANSI and CSA models

DECAL,NOTICE,MAX 500
LBS,CSA. ..o 1
(ANSI and CSA models)

DECAL,LABEL, CONTROL
ACTIVATE

DECAL,LABEL, CONTROL
ACTIVATE

DECAL,NOTICE,MAN
FORCE/WIND,CE

DECAL,NOTICE,MAN
FORCE/WIND,CE

DECAL,COSMETIC,GENIE
DPL-25S.. ..., 2

DECAL,COSMETIC,GENIE
DPL-25S.. .o 2

DPL-25S, DPL-30S, DPL-35S

11



I 100 Decals January 2015
101.1 Decals (to serial number DPL04-1188)
(continued)
Item Part No. Description Qty. | ltem Part No. Description Qty.
25 62051 DECAL,COSMETIC,GENIE 35 72893 DECAL,INTERLOCK
DPL-30S. ettt 2 DISPLAY,DPL....ovovoeoeeeeeeeeeeeeeeenn 1
26 62051 DECAL,COSMETIC,GENIE AC and DC models
() =TIC 0 1S 2 36 80940 ASSY,SER # LABEL,POWERED/GR
26 62052 DECAL]COSMET'C,GEN'E A ettt ettt 1
DPL-35S..ciioieteeeeeeeeeeeeeeeeeeeeeeenees 2 36 82366 DECAL,CHEVRON RANDO HD.....1
27 62052 DECAL,COSMETIC,GENIE 37 82366 DECAL,CHEVRON RANDO HD.....1
DPL-35S. et 2 from SN DPL02-1007
27 62939 DECAL,CSMTIC,GENIE 37 82783 DECAL,INTERLOCK
(o cTo N 0] =TI 2 DISPLAY,DPL....ovoioioerieeeeeeerinn 1
28 62939 DECAL,CSMTIC,GENIE AC and DC models
LOGO,DPL.cevierieeeeeeeeeeeeeeeeeen 2 38 82783 DECAL,INTERLOCK
28 62940 DECAL.CSMTIC,DPL SUPER DISPLAY,DPL....ovovoveeeeeeeeeeeeeeeennn 1
SERIES oo 2 AC and DC models
29 62940 DECAL,CSMTIC.DPL SUPER 38 82889 DECAL, INTERLOCK DISPLAY,
SERIES. .. T 5 ) =T IS 1
AC and DC models
29 65292 DECAL,NOTICE,MAX CAP 500
(1= o = 1 39 82889 DECAL, INTERLOCK DISPLAY,
CE models DPLS ettt 1
AC and DC models
30 65292 DECAL,NOTICE,MAX CAP 500
[ o 1
(CE models)
30 65293 DECAL,NOTICE,MAX CAP 600
LB, CE cuvveeeeeeeeeeeeeeeeeeereeeeeeeeeneneeea 1
CE models
31 65293 DECAL,NOTICE,MAX CAP 600
(1= o = 1
(CE models)
31 65294 DECAL,NOTICE,MAX CAP 750
(1= 3o RN 1
CE models
32 65294 DECAL,NOTICE,MAX CAP 750
LB, CE uvveeeeeeeeeeeeeeeeeeeeeeeeeeeeeneneneas 1
(CE models)
32 65295 DECAL,NOTICE,20"
OUTRIGGER-DPL....ovovoveeeeeeeeen. 4
CE models
33 65295 DECAL,NOTICE,20"
OUTRIGGER-DPL....ooovoveeeeeeeen. 4
CE models
33 65296 DECAL,NOTICE,26"
OUTRIGGER-DPL....oovovovreeeeeeerin, 4
CE models
34 65296 DECAL,NOTICE,26"
OUTRIGGER-DPL....ovovoveeeeeeeeen. 4
CE models
34 72893 DECAL,INTERLOCK
DISPLAY,DPL....ovovoeoeeeeeeeeeeeeeenn 1
AC and DC models

12

Ganie

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015

100 Decals

101.1 Decals (to serial number DPL04-1188)
(continued)

This Page Intentionally Left Blank

Ganie

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

13



I 100 Decals January 2015

102.1 Decals with Words (from serial number DPL04-1189)

28236 41263 or 40468 82802
28176 40515 or 40466 | 28174 or
6 28235

40434
97530
or 133175
37118
62939 40434
40514

40469
62940
28174 82783
or 28235

38142
80940 27868

40516

or
82907
40465
40467 62050
or 62051 82993
82992 40466 or 62052 82992 27865

Genie
14 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015 100 Decals |
102.1 Decals with Words (from serial number DPL04-1189)
Item Part No. Description Qty. |Item Part No. Description Qty.
— 41222 DECAL KIT,SAF/INSTRU,PLAT.ONLY 20 41263 DECAL,NOTICE,MAX 500
includes items 4 to 8, 11, 13, 15, 23 LBS,CSA..... e, 1
and 24 ANSI and CSA models
-~ 85461 DECAL KIT,SAFE/INSTRUCT,,DPL-S 21 62050 DECAL,COSMETIC,GENIE
includes items 1t0 3, 5t0 9, 12 to 17, DPL-25S....co e, 2
29 and 3110 33 22 62051 DECAL,COSMETIC,GENIE
1 27857 DECAL,COMPONENT DPL-30S...oeeooooeeooeeeeoeeeoeeeoeeeeee 2
DAMAGE,CAP......oooooooooeooe. 1 23 62052 DECAL.COSMETIC.GENIE
27865 DECAL,BUBBLE LEVEL**............. 2 DPL-35S.....ooooooeoeoeeooeeeoeeeoeeeeee. 2
27868 DECAL,DANGER-TIP OVER.......... 1 24 62939 DECAL,CSMTIC,GENIE
4 28174 DECAL]POWER TO PLATFORM LOGO,DPL -------------------------------------- 2
230V oo 2 25 62940 DECAL,CSMTIC,DPL SUPER
5 28176 DECAL.LABEL MANUAL NOT SERIES oo 2
HERE ..o 1 26 80940 ASSY,SER # LABEL,POWERED/GR
6 28235 DECAL]POWER TO PLATFORM B e e s 1
LL5V oo 2 27 82366 DECAL,CHEVRON RANDO HD.....1
7 28236 DECAL,WARN,IMPROPER (from SN DPL02-1007)
OPERATION ..o 1 28 82783 DECAL,INTERLOCK
8 37118 DECAL WARNING.NO EXIT THIS DISPLAY.DPL.....oooooeoeeoeoeoeoee. 1
END oo 1 AC and DC models
o 38142 DECAL, LABEL, CIRCUIT 29 82802 DECAL,LABEL,FUNCTION
BREAKER. 1 ENABLE c..eoveooeeoeeeeoeeeeeeeeeeeeeern 1
AC models 30 82907 DECAL,DANGER,BATTERY
10 40434 DECAL]LANYARD ANCHORAGE SA'FETY ------------------------------------------- 1
POINT oo 2 (Signet Charger)
11 40465 DECAL, LABEL, MANUAL LOW 31 82992 DECAL,LABEL,WHEEL LOAD,
== S 1 DPLuciiiii, 4
12 40466 DECAL DANGER GEN SAFETY 32 82993 DECAL,LABEL,OUTRIGGER LOAD
DPLS oo 2 DPLuciiiiii, 4
13 40467 DECAL,NOTICE,OPER 33 97530 DECAL,NOTICE,MAN
INST,GR,DPLS.....veoveooreeoeeeeereorr. 1 FORCE-AUST ..o 1
14 40468 DECAL NOTICE OPER 34 133175 DECAL, NOTICE MAXIMUM MANUAL
INSTPL.DPLS oo 1 FORCE v 1
(ANSI, CSA) (from SN DPL04-1189)
15 40469 DECAL,DANGER, TIP-OVER/FALL..1
16 40514 DECAL,NOTICE,GUARD RAIL
HANDLE ... 2
17 40515 DECAL,NOTICE,MAX
600, ANSICSA v 1
ANSI and CSA models
18 40516 DECAL,DANGER,BATT
SAFETY/SETUP ..o 1
(Lester chargers)
19 41216 DECAL,NOTICE,MAX 750
LBS,ANSIoveooeeeoeeoeeeeoeeeeoeeo 1
ANSI and CSA models
Genie

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

15



I 100 Decals January 2015

103.1 Decals with Symbols (from serial number DPL04-1189)

82803 or 82487 82802 82879
82804 5

28174
or 2823
:\/

82805
or 133174
40434
62939 40434
62940
80940 82783
82806
or 82807
82806
or 82807

40516 62050
or or 62051 82806
82992 82487 82481 or 62052 82801 or 82807 82993

Gm‘e
ATEREX BRAND

16 DPL-25S, DPL-30S, DPL-35S Part No. 40461



January 2015 100 Decals |
103.1 Decals with Symbols (from serial number DPL04-1189)
Item Part No. Description Qty. |Item Part No. Description Qty.
-- 107033 DECAL KIT,SAF/INSTRU,PLAT, SYM 20 82807 DECAL,LABEL,26"
includes items 1, 2, 7, 9, 11, 14 and OUTRIGGER-DPL......covvveeeiivien 4
20 CE models
-- 85462 DECAL KIT,SAFE/INSTRUCT.,DPL-S 21 82879 DECAL,LABEL,PLATFORM
includesitems 1, 2,11, 12, 13,21 and OVERLOAD........cooieiirirvvrirrrrreeeeens 1
22 22 82992 DECAL,LABEL,WHEEL LOAD,
1 28174 DECAL,POWER TO PLATFORM DPL. oot 4
230V . s 2 23 82993 DECAL,LABEL, OUTRIGGER LOAD
2 28235 DECAL,POWER TO PLATFORM DPL..oi e 4
115V ................................................ 2 24 133174 DECAL]DANGER’MAX MANUAL
3 40434 DECAL,LANYARD ANCHORAGE FORCE (ANSI)
POINT ..o, 2
4 40516 DECAL,DANGER,BATT
SAFETY/SETUP.....ccoovvveeeeeeeeen 1
5 62050 DECAL,COSMETIC,GENIE
DPL-25S.... e 2
6 62051 DECAL,COSMETIC,GENIE
DPL-30S....ccciiiitiieeeeeciieee e 2
7 62052 DECAL,COSMETIC,GENIE
DPL-35S. .., 2
8 62939 DECAL,CSMTIC,GENIE
LOGO,DPL....ciiieiiiiiieeeeee, 2
9 62940 DECAL,CSMTIC,DPL SUPER
SERIES......ooii, 2
10 80940 ASSY,SER # LABEL,POWERED/GR
B ettt et 1
11 82481 DECAL,SYMBOL-BATTERY
SAFETY oo, 1
(Signet charger)
12 82487 DECAL,SYMBOL-READ THE
MANUAL......oo i 2
13 82783 DECAL,INTERLOCK
DISPLAY,DPL......coieeeiieeenn. 1
AC and DC models
14 82801 DECAL, LABEL, MANUAL LOW
LEVER.....ccoii 1
15 82802 DECAL,LABEL,FUNCTION
ENABLE......ccoi i 1
16 82803 DECAL,DANGER,MAX 600 LBS.....1
17 82804 DECAL,DANGER,MAX 340 KG...... 1
18 82805 DECAL,DANGER,MAN
FORCE-CE.....cccoooiiiiiiiieeiiiieeeeeis 1
19 82806 DECAL,LABEL,20"
OUTRIGGER-DPL......cccvvveeeeii, 4
CE models
Genie

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

17



January 2015

I 200 Base Components

‘ 201.1 Base and Ladder Assembly

11 @13@ (17)

10

(9)
(s)
7

L

8@@

Gm‘e
ATEREX BRAND

DPL-25S, DPL-30S, DPL-35S

Part No. 40461

18



January 2015 200 Base Components |
201.1 Base and Ladder Assembly
Item Part No. Description Qty. |Item Part No. Description Qty.
6090 SCREW,HHC,1/4-20 X .75 24A 85440 BASE ASSY.W/WORDS, DPLSS
6091 NUT NYLOCK, 1/4-20 Serial number_s from DI?L04-1199 to
DPL04-1211 (includes items 12 and
40682 COVER, MANUAL 23; USA, Australian and Canadian
LOWERING,DPL.....cooveeeeereeenn. 2 models)
4 8516 SCREW,HHC,3/8-16 X 1.50,GR5 24B 85438 BASE ASSY.,W/SYMBOLS,DPL
6097 WASHER,FLAT,USS,3/8",Y Serial numbers from DPL04-1189 to
33720 BEARING,FLANGE,3/8 ( AWP & DPLO04-1211 (includes items 12 and
23; Asian, South American and
LS 1) TR 6
European models)
4828 NUT.NYLOCK,3/8-16 24C 107030 BASE ASSY.W/WORDS, DPLSS
41165 PULL HANDLE Serial numbers from DPL04-1212
6019 SCREW,HHC,3/8-16 X 1.25 GRD 5 (includles items 12 and 23; USIA,
A . .
10 41174 MAST BRACE,SHORT......ccvevevenn.. 4 ustralia and Canadian models)
models built before 7/30/1997 24D 107018 BASE ASSY, W/SYMBOLS,DPL
10A 46603 MAST BRACE, SHORT LEFT DPL Serial numbers from DPL04-1212
4els buil f‘ 130/199 (includes items 12 and 23; Asian,
models built after 7/30/1997 South American and European
10B 46675 MAST BRACE, SHORT, RIGHT, DPL models)
models built after 7/30/1997 25 51496 SCREW,HHC,1/2-13 X 1.375
11 40290 BRKTINTLCK.CONTC.20"OUTRIGGER.4
26 6095 WASHER,FLAT,USS,1/2",Y
DPL-25S (ANSI and CE models) }
27 6198 NUT,NYLOCK,1/2-13
11A 41336 BRKT.INTLCK.CONTC.30.5"OUTRIGR ' '
DPL-25S (CSA models) 28 57739 CASTER,PL, SW. SB, 8 X 2............ 2
11B 40291 BRKT.INTLCK.CONTC.26"OUTRIGGER 29 6356 WASHER,LOCK,.25
DPL-30, DPL-35S (ANSI and CE 30 6638 WASHER,FLAT,USS,1/4"Y
models) 31 57738 CASTER,SW LOCK, 8 X 2%**.......... 2
11C 40292 BRKT.INTLCK.CONTC.36"OUTRIGGER
DPL-30, DPL-35S (CSA models)
12 6714 LEVEL,BUBBLE........ccooeevreerrennn. 2
13 32425-S MAST BRACE,L.H....cocceveeeeeeennn. 2
14 10587 SCREW,HHC,1/2-13 X.75
15 6033 WASHER,LOCK,0.5"
16  40006P TUBE,LADDER PIVOT,PAINTED
] =T SR 2
17  40015P BRACKET,LADDER
PIVOT,PAINTED...c.coviireeeseereeenanns 1
18  40018P LADDER,LINK.PIVOT
LATCH,PTD oot 1
19 69248 LADDER, WELDMENT, DPL........... 1
20 40673 PLATE,LINKAGE,DPL**.......cc........ 2
21 33674 PIN,LOCK,SHORT***..........cocvvvur... 2
22 32424-S MAST BRACE,RH..cooeovreereeran, 2
23 6825 PIN,OUTRIGGER LOCK.......c......... 8
24 41223 BASE ASSY.,W/WORDS,
DPLSS* ™ . ioiioeeeeeeeeeeeeeeaen 1
Serial numbers to DPL04-1188
(includes items 12 and 23)
Genie

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

19



January 2015

I 200 Base Components

‘ 202.1 Outrigger Assembly

j
-y

—

N
offc

@ |
®

Ganie
Part No. 40461

20 DPL-25S, DPL-30S, DPL-35S



January 2015

200 Base Components

Iltem

A W N P

9A

9B

10
11

12
13
14

15
17

18
19
20

Part No.

109713

49377
49364
38596

7713
6610
124163

124163

124793

109715
124792

124552
24900
109689

124569
8214

6082
124568
145137

Description Qty.
LEVELING JACK ASSEMBLY,AWP***
includes items 1, 2 and 9-19

SCREW,HHC,M6 X 40........cccuvenne 1
NUT,NYLOCK,M6X1.00.................. 1
SCREW,FHM,10-32X .5PHIL.W/PATCH.2

Ref. Outrigger Contact Assembly
AC and DC Models (refer to 202.2)

Ref. Outrigger Contact Assembly
Air Models (refer to 202.2)

Ref. Outrigger Tube Assembly
(refer to 202.2)

NUT,LP NYLOCK,3/8-16................. 2
SCREW,FHS,3/8-16 X 2 GRD.S8......2
FOOTPAD SERVICE KIT................. 1

Serial numbers to DPL07-1595;
includes items 9-12 and 14

FOOTPAD SERVICE KIT........ccvunv... 1
Serial numbers to DPL07-1595;
includes items 9-12 and 15

KIT,FOOTPAD,AWP
(includes items 9-12)

PLATE,FOOTPAD RETAINER......... 2
WASHER,LOCK

SPLIT,6MM,11.8MM......c..cecevvvrnrnenn 4
SCREW,HHC,M6-12MM.................. 4
LEVELING JACK CASTING,AWP....1
LEVELING ROD......c...ocovvveieiiiinnnns 1
Serial numbers from DPL07-1596
NUT,HEX,M10X1.5.LP.................... 1
HANDLE,LEVELING
JACK,SHRT-ZINC.......evvveeiieeennnn 1

HANDLE BALL KNOB..........cc.ccuuee.
SCREW,SHC,M10X1.5X55....
NUT,NYLOCK,M10X1.5.................. 1

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

202.1 Outrigger Assembly

21



200 Base Components

January 2015

202.2 Outrigger Assembly Cross Reference

For units built before serial number DPL04-1189 use the following table to identify the proper outrigger

assembly for your machine.

Applicable Standard DPL-258 DPL-30S DPL-35S
ANSI

Outrigger assembly 85451 85452 85452
Outrigger tube assembly (item number 6) 85432 85433 85433
Contact assembly (item number 4) 40494 40495 40495
CSA (Canada)

Outrigger assembly 85453 85454 85454
Outrigger tube assembly (item number 6 85434 85435 85435
Contact assembly (item number 4) 40496 40497 40497
CE (Europe)

Outrigger assembly 85455 85456 85456
Outrigger tube assembly (item number 6) 85436 85437 85437
Contact assembly (item number 4) 40494 40495 40495

Outrigger assembly includes items 1 through 19.

Outrigger tube assembly (item 6) includes items 3,4 and 5.

For units built after serial number DPL04-1188 use the following table to identify the proper outrigger

assembly for your machine.

Applicable Standard DPL-25S DPL-30S DPL-35S
ANSI

Outrigger assembly 85445 85446 85446
Outrigger tube assembly (item number 6) 85428 85429 85429
Contact assembly (item number 4) 40494 40495 40495
CSA (Canada)

Outrigger assembly 85447 85448 85448
Outrigger tube assembly (item number 6) 85441 85442 85442
Contact assembly (item number 4) 40496 40497 40497
CE (Europe)

Outrigger assembly 85449 85450 85450
Outrigger tube assembly (item number 6) 85443 85444 85444
Contact assembly (item number 4) 40494 40495 40495

QOutrigger assembly includes items 1 through 19.

Outrigger tube assembly (item 6) includes items 3, 4 and 5.

Gm‘e
ATEREX BRAND

22

DPL-25S, DPL-30S,

DPL-35S

Part No. 40461



200 Base Components

January 2015
Iltem Part No.

1 85451
2 85452
3 85453
4 85454
5 85455
6 85456
7 85445
8 85446
9 85447
10 85448
11 85449
12 85450
13 85432
14 85433
15 85434
16 85435
17 85436
18 85437
19 85428
20 85429
21 85441
22 85442
23 85443
24 85444
25 40494
26 40495
27 40496
28 40497

Description Qty.

OUTRIG.ASSY.DPL-25',ANSI,DPL**.4
OUTRIG.ASSY.DPL-30'&35'ANS| **
OUTRIGGER ASSY.DPL-25',CSA **
OUTRIG.ASSY.DPL-30'&35',CSA **
OUTRIG.ASSY.DPL-25',CE **
OUTRIG.ASSY.DPL-30'&35',CE **
OUTRIGGER ASSY.DPL-25', ANSI**
OUTRIG.ASSY.DPL-30'&35', ANSI**
OUTRIGGER ASSY.DPL-25',CSA **
OUTRIG.ASSY.DPL-30'&35',CSA**
OUTRIGGER ASSY.DPL-25',CE,DPL
OUTRIG.ASSY.DPL-30'&35',CE,DPL
OUTRIG.TUBE ASSY.20",ANSI,DPL
OUTRIG.TUBE ASSY.26",ANSI,DPL
OUTRIG.TUBE ASSY.30.5",CSA,DPL
OUTRIG.TUBE ASSY.36",CSA,DPL

OUTRIG.TUBE
ASSY.20",CE,DPL.....ccccoovrririiiinne 4

OUTRIG.TUBE ASSY.26",CE,DPL
OUTRIG.TUBE ASSY.20",ANSI,DPL
OUTRIG.TUBE ASSY.26",ANSI,DPL
OUTRIG.TUBE ASSY.20",CSA,DPL*
OUTRIG.TUBE ASSY.26",CSA,DPL

OUTRIGGER TUBE
ASSY.20",CE,DPL

OUTRIGGER TUBE
ASSY.26",CE,DPL

CONTACT ASSY., 20"
OUTRIGGER.......ccccviiiiiiis 4

CONTACT ASSY,26" OUTRIGGER
CONTACT ASSY.,30.5" OUTRIGGER
CONTACT ASSY.,36" OUTRIGGER

Part No. 40461

Ganie

202.2 Outrigger Assembly Cross Reference

DPL-25S, DPL-30S, DPL-35S

23



I 300 Mast Components January 2015

301.1 Number 1 and 2 Column Assemblies

Number 1 Column

Iy
A
s

Gm‘e
ATEREX BRAND

24 DPL-25S, DPL-30S, DPL-35S Part No. 40461



January 2015 300 Mast Components |
301.1 Number 1 and 2 Column Assemblies
Iltem Part No. Description Qty.
-~ 90337 BOE LUBE.......cooioeeveeeeeeeereenaen. 1
lubricant
1 38013 SHIM NUT,ADJUSTER
2 40946 BOLT,SHIM
3 38011 SHIM,SIDE PAD.......cccccovverernnnn 8
4 4828 NUT,NYLOCK,3/8-16
5 6097 WASHER,FLAT,USS,3/8",Y
6 7713 NUT,LP NYLOCK,3/8-16
7 6052 WASHER,SHIM,.5 X .875 X .063
8 38016 ROLLER,PLASTIC,AWP96*........... 6
9 35706 BOLT,ROLLER,.470"(SHORT)......... 6
10 35709 BLOCK,SLIDE,UPPER.................... 2
11 45425 SCREW,FHS,3/8-16 X .75
12 35707 SHAFT,LIFTING CHAINS,20MM
DIA e 1
13 38709 WASHER,SHIM,.938 X 1.37 X .048
14 38447 PULLEY W/BEARINGS................... 2
(3inch, O.D.)
15 35757 COLUMN, 72.5"SS (#2)....c..ccveuue... 1
(column 2)
16 35710 BLOCK,SLIDE,LOWER................... 1
17 Ref. Lift Cylinder
(refer to 401.1)
18 35727P PLATE,CYLINDER
MOUNT,PAINTED.........ccceoererrrrene. 4
19 35728 SCREW,HHC,5/8-11 X 7.5
20 38028 NUT,LP NYLOCK,5/8-11
21 38601 SCREW,HHC,1/2-13 X 7.5
22 6086 NUT,LP NYLOCK,1/2-13
23 40478 COLUMN ASSY, 72.5"SS (#1)........ 1

(column 1)

Part No. 40461

Ganie

DPL-25S, DPL-30S, DPL-35S

25



I 300 Mast Components January 2015

302.1 Number 3 and 4 Column Assemblies, DPL-25S

i/
\ /@
v ® il
§ b 20 f

@j Number 4 Column
29

Number 3 Column

Genie
DPL-25S, DPL-30S, DPL-35S

26 Part No. 40461



January 2015

300 Mast Components

Iltem

N

O© 00 N o o

10
11
12
13

14
15
16
17
18

19

20
21

22

23
24
25
26

Part No.

45425
35707

38709
38447

38316
35706
38016
6052
6097
7713
35709
35722
35715

35711
37686
38979
6356

35991

41178P

35710
35761

35758

38011
40946
38013
4828

302.1 Number 3 and 4 Column Assemblies, DPL-25S

Description Qty.

SCREW,FHS,3/8-16 X .75
SHAFT,LIFTING CHAINS,20MM

DIA o 2
WASHER,SHIM,.938 X 1.37 X .048
PULLEY W/BEARINGS................... 2
(3 inches)

SPACER,.560 AWP MAST.............. 1
BOLT,ROLLER,.470"(SHORT)......... 6
ROLLER,PLASTIC,AWP96**........... 6

WASHER,SHIM,.5 X .875 X .063
WASHER,FLAT,USS,3/8"Y
NUT,LP NYLOCK,3/8-16

BLOCK,SLIDE,UPPER.................... 1
SPACER,SHAFT,.310......ccccccvvvrennee 2
PULLEY,SMALL CHAIN.................. 2
(3.25inch O.D.)

SPACER,SHAFT,.840"LG................ 1
SPACER,SHAFT,1.400..........cceene. 1

SCREW,PHM,1/4-20X.5 PHIL
WASHER,LOCK,.25
NUT,WELD 1/4-20, PLATED

L e 2
BRCKET,CARRIAGE

STOPRPAINTED.......ccoiviiiiiiiiie, 2
BLOCK,SLIDE,LOWER................... 2

COLUMN, 72.5"SS (#4 OR #6)***....1
DPL-25S (column 4)

COLUMN, 72.5"SS (#3 OR #5)***....1
DPL-25S (column 3)

SHIM,SIDE PAD.......ccocoiriiiiiiiinne 4
BOLT,SHIM.....ccoviiiiiiieeeeen 4
SHIM NUT,ADJUSTER................... 4

NUT,NYLOCK,3/8-16

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

27



I 300 Mast Components January 2015

303.1 Number 3, 4 and 5 Column Assemblies, DPL-30S

Number 4 Column

Number 3 Column

o o
A° &
-] i [

ot
)@)Q

Genie
28 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015 300 Mast Components |
303.1 Number 3, 4 and 5 Column Assemblies, DPL-30S
Iltem Part No. Description Qty.
45425 SCREW,FHS,3/8-16 X .75
35707 SHAFT,LIFTING CHAINS,20MM
DIA. oot 3
3 38709 WASHER,SHIM,.938 X 1.37 X
48, 3
4 38447 PULLEY W/BEARINGS................... 2
(3 inches)
5 38316 SPACER,.560 AWP MAST.............. 1
6 35706 BOLT,ROLLER,.470"(SHORT).......10
7 38016 ROLLER,PLASTIC,AWP96**......... 10
8 6052 WASHER,SHIM,.5 X .875 X .063...10
9 6097 WASHER,FLAT,USS,3/8",Y
10 7713 NUT,LP NYLOCK,3/8-16
11 35709 BLOCK,SLIDE,UPPER.................... 2
12 35722 SPACER,SHAFT,.310.......c..cccevenn..e 5
13 35715 PULLEY,SMALL CHAIN.................. 4
(3.25inch O.D.)
14 35711 SPACER,SHAFT,.840"LG................ 2
15 37686 SPACER,SHAFT,1.400.................... 1
16  41178P BRCKET,CARRIAGE
STOP,PAINTED......ooieieeeeeeeen. 2
17 38979 SCREW,PHM,1/4-20X.5 PHIL
18 6356 WASHER,LOCK,.25
19 35991 NUT,WELD 1/4-20, PLATED
Lo s 2
20 35760 COLUMN, 72.5"SS (#3 OR #5)***....1
(column 5)
21 35759 COLUMN, 72.5"SS (#4)***.............. 1
(column 4)
22 35710 BLOCK,SLIDE,LOWER................... 3
23 35758 COLUMN, 72.5"SS (#3 OR #5)***....1
(column 3)
24 38011 SHIM,SIDE PAD........cccccoovvererennn 8
25 40946 BOLT,SHIM.....ocvoveveeieeeeeeeereeen 8
26 38013 SHIM NUT,ADJUSTER.........coevne.n. 8
27 4828 NUT,NYLOCK,3/8-16

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

29



I 300 Mast Components January 2015

304.1 Number 3, 4, 5 and 6 Column Assemblies, DPL-35S

B

A
|

W

wJHL et

mﬁ
Number 4 Column

ololclolelele

i&i

/
/ﬁ/ﬁ

A

(i6)
/ﬁ

! ‘ H

-
=

ﬁ/@
// @)

Number 6 Column

Number 5 Column Pt

o .
/ E\\@M S = /®
&
i
@
Genie

30 DPL-25S, DPL-30S, DPL-35S Part No. 40461



January 2015 300 Mast Components |
304.1 Number 3, 4, 5 and 6 Column Assemblies, DPL-35S
Iltem Part No. Description Qty.
1 35707 SHAFT,LIFTING CHAINS,20MM
DIA. .o 4
2 38709 WASHER,SHIM,.938 X 1.37 X
048 6
3 38447 PULLEY W/BEARINGS................... 4
(3inches O.D.)
4 38316 SPACER,.560 AWP MAST.............. 2
5 45425 SCREW,FHS,3/8-16 X .75
6 35706 BOLT,ROLLER,.470"(SHORT).......14
7 38016 ROLLER,PLASTIC,AWP96**......... 14
8 6052 WASHER,SHIM,.5 X .875 X .063...14
9 6097 WASHER,FLAT,USS,3/8",Y
10 7713 NUT,LP NYLOCK,3/8-16
11 35709 BLOCK,SLIDE,UPPER.................... 3
12 35759 COLUMN, 72.5"SS (#4)***.............. 1
(column 4)

13 35722 SPACER,SHAFT,.310......ccccooven.... 5
14 35715 PULLEY,SMALL CHAIN.................. 4
(3.25 inches O.D.)

15 35711 SPACER,SHAFT,.840"LG................ 2
16 37686 SPACER,SHAFT,1.400.................... 1

17 41178P BRCKET,CARRIAGE
STOP,PAINTED.........cooveererrerreienan. 2
18 38979 SCREW,PHM,1/4-20X.5 PHIL
19 6356 WASHER,LOCK,.25
20 35991 NUT,WELD 1/4-20, PLATED
Lo e 2
21 35761 COLUMN, 72.5"SS (#4 OR #6)***....1
(column 6)
22 35710 BLOCK,SLIDE,LOWER................... 4
23 35758 COLUMN, 72.5"SS (#3 OR #5)***....1
(column 5)
24 38013 SHIM NUT,ADJUSTER.................. 12
25 40946 BOLT,SHIM....c.oooveieeeeeereeenn, 12
26 38011 SHIM,SIDE PAD......coveveeeeeeen. 12
27 4828 NUT,NYLOCK,3/8-16
28 35758 COLUMN, 72.5"SS (#3 OR #5)***....1

(column 3)

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

31



I 300 Mast Components January 2015

305.1 Carriage Assembly

D@® ©®

Genie
32 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

300 Mast Components

Iltem Part No.

1 41256

1A 41257

7713
6097
35706
38026
6052
8920

~N o o WDN

8 38005

Description Qty.

CARRIAGE ASSY.,DPL-25S & 35S
(includes items 7 and 8)

CARRIAGE ASSY.,DPL-30S
(includes items 7 and 8)

NUT,LP NYLOCK,3/8-16
WASHER,FLAT,USS,3/8",Y
BOLT,ROLLER,.470"(SHORT)........
ROLLER, MACHINED AWP***,__....
WASHER,SHIM,.5 X .875 X .063
RIVET,ALUM,ALUM,P,.156 X

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

4
4
4
1
Genie

305.1 Carriage Assembly

33



January 2015

®

@D
i
)

[
5.

D ®@

Part No. 40461

(8)
7

-

ATER

EX BRAND

DPL-25S, DPL-30S, DPL-35S

‘ 306.1 Lifting Chain Assemblies, DPL-25S

I 300 Mast Components

(8)
7

OO®®E)E©0E M E) @

@)

34



January 2015

300 Mast Components |

Iltem

12

13

14
15

16

17

18

19

20
21

22
23

Part No.

35699
37385

35704-6813
6534
40945
35714
5397

4828
35697
37384

35704-6813
37386

35704-6813
35695

38980

37387

35703-6813
38986

41224

11890

35712
35698

35705
6095

Description Qty.

CHAIN TERMINAL CASTING,#1.....2

CHAIN
ASSY#1,72.5"COL.S-SERIES......... 2
includes items 1, 3 and 25

CHAIN,STD.LEAF AL544,68.13"
PIN,GROOVED- .200 X .75*%........... 8
SCREW,FHS,1/4-20 X 2.25
SCREW,FHS,3/8-16 X 2.25
WASHER,FLAT,USS,5/16",Y
NUT,NYLOCK,3/8-16

CHAIN TERM,CLEVIS CYL.,ZINC...1

CHAIN
ASSY#2,72.5"COL.S-SERIES......... 1
includes items 3, 8 and 25

CHAIN,STD.LEAF AL544,68.13"

CHAIN ASSY,72.5"COL.
S-SERIES......cccoiiiiii 1
includes items 3, 11 and 25

CHAIN,STD.LEAF AL544,68.13"

CHAIN TERM,PULLEY
SUPORT-ZINC.......ccooeiiiriviriiininnes 2
(double slot)

CHAIN TERM,PULLEY
SUPPORT-ZNC......coiiieiieeeieeee 2
(single slot)

CHAIN
ASSY,72.5COL.(SM)S-SERIE......... 2
includes items 12, 14 and 16

CHAIN,STD.LEAF AL522,68.13"
PIN,GROOVED,.200 X .50*............. 4

Ref. Carriage Assembly
(refer to 305.1)

CHAIN TERM.LWR.SS(1 SLOT).....2
includes item 14

Ref. Number 4 Column Assembly
(refer to 302.1)

Ref. Number 3 Column Assembly
(refer to 302.1)

GLIDE BUTTON,SIDE,GLL,.100

NUT,NYLOCK,3/8-24

CHAIN TENSION ROCKER
CAST.ZINC. ..., 3

BOLT-ROCKER, S-SERIES............. 3
WASHER,FLAT,USS,1/2",Y

Part No. 40461

306.1 Lifting Chain Assemblies, DPL-25S

Iltem

24
25

26

27

Ganie

Part No.

6086
38187

Description Qty.

NUT,LP NYLOCK,1/2-13

CHAINTERM.LWR.SS(2 SLOT)*.....4
includes item 3

Ref. Number 2 Column Assembly
(refer to 301.1)

Ref. Number 1 Column Assembly
(refer to 301.1)

DPL-25S, DPL-30S, DPL-35S

35



January 2015

‘ 307.1 Lifting Chain Assemblies, DPL-30S

I 300 Mast Components

(i)

®

-

@06@@609@%@@@@ @@@§

EX BRAND

DPL-25S, DPL-30S, DPL-35S

ATER

Part No. 40461

36



January 2015

300 Mast Components |

Iltem

10
11
12

13

14

15

16

17

18

19

20

21
22

Part No.

35699
37385

35704-6813
6534
40945
35697
37384

35704-6813
37386

35704-6813
35695

35714
5397
4828
37387

35703-6813
38986
38980

41224

11890

35712
35698

Description Qty.

CHAIN TERMINAL CASTING,#1.....2

CHAIN
ASSY#1,72.5"COL.S-SERIES......... 2
includes items 1, 3 and 26

CHAIN,STD.LEAF AL544,68.13"
PIN,GROOVED- .200 X .75*%........... 8
SCREW,FHS,1/4-20 X 2.25

CHAIN TERM,CLEVIS CYL.,ZINC...1

CHAIN
ASSY#2,72.5"COL.S-SERIES......... 1
includes items 3, 5 and 26

CHAIN,STD.LEAF AL544,68.13"

CHAIN ASSY,72.5"COL.
S-SERIES......ccooiiiii 1
includes items 3, 8 and 26

CHAIN,STD.LEAF AL544,68.13"

CHAIN TERM,PULLEY
SUPORT-ZINC.......ccooiiiiriviriiininnes 2
(double slot)

SCREW,FHS,3/8-16 X 2.25
WASHER,FLAT,USS,5/16",Y
NUT,NYLOCK,3/8-16

CHAIN
ASSY,72.5COL.(SM)S-SERIE......... 4
includes items 13,14 and 16

CHAIN,STD.LEAF AL522,68.13"
PIN,GROOVED,.200 X .50*............. 8

CHAIN TERM,PULLEY
SUPPORT-ZNC......cociveiirieeiiere 4
(single slot)

Ref. Carriage Assembly
(refer to 305.1)

CHAIN TERM.LWR.SS(1 SLOT).....4
includes item 13

Ref. Number 5 Column Assembly
(refer to 303.1)

Ref. Number 4 Column Assembly
(refer to 303.1)

Ref. Number 3 Column Assembly
(refer to 303.1)

GLIDE BUTTON,SIDE,GLL,.100

NUT,NYLOCK,3/8-24

CHAIN TENSION ROCKER
CAST.ZINC.....coiiiiiiieiiieee e 4

Part No. 40461

307.1 Lifting Chain Assemblies, DPL-30S

Iltem

23
24
25
26

27

28

Ganie

Part No.

35705
6095
6086
38187

Description Qty.

BOLT-ROCKER, S-SERIES............. 4
WASHER,FLAT,USS,1/2"Y
NUT,LP NYLOCK,1/2-13

CHAINTERM.LWR.SS(2 SLOT)*.....4
includes item 3

Ref. Number 2 Column Assembly
(refer to 301.1)

Ref. Number 1 Column Assembly
(refer to 301.1)

DPL-25S, DPL-30S, DPL-35S

37



January 2015

I 300 Mast Components

‘ 308.1 Lifting Chain Assemblies, DPL-35S

G

11

11

(9

6
D
@ (@@ @ ¢

@0@@@@098@@@@ @@%@@@g@

-

ATER

EX BRAND

DPL-25S, DPL-30S, DPL-35S

Part No. 40461

38



January 2015

300 Mast Components |

Iltem

10
11
12

13

14

15

16

17

18

19

20

21

22

Part No.

35699
37385

35704-6813
6534
40945
35697
37384

35704-6813
37386

35704-6813
35695

35714
5397
4828
37387

35703-6813
38986
38980

41224

11890

35712

Description Qty.

CHAIN TERMINAL CASTING,#1.....2

CHAIN
ASSY#1,72.5"COL.S-SERIES......... 2
includes items 1, 3 and 27

CHAIN,STD.LEAF AL544,68.13"
PIN,GROOVED- .200 X .75*......... 12
SCREW,FHS,1/4-20 X 2.25

CHAIN TERM,CLEVIS CYL.,ZINC...1

CHAIN
ASSY#2,72.5"COL.S-SERIES......... 1
includes items 3, 5 and 27

CHAIN,STD.LEAF AL544,68.13"

CHAIN ASSY,72.5"COL.
S-SERIES......ccooiiiii 3
includes items 3, 8 and 27

CHAIN,STD.LEAF AL544,68.13"

CHAIN TERM,PULLEY
SUPORT-ZINC.......ccooiiiiriviriiininnes 4
(double slot)

SCREW,FHS,3/8-16 X 2.25
WASHER,FLAT,USS,5/16",Y
NUT,NYLOCK,3/8-16

CHAIN
ASSY,72.5COL.(SM)S-SERIE......... 4
includes items 13,14 and 16

CHAIN,STD.LEAF AL522,68.13"
PIN,GROOVED,.200 X .50*............. 8

CHAIN TERM,PULLEY
SUPPORT-ZNC......cociveiirieeiiere 4
(single slot)

Ref. Carriage Assembly
(refer to 305.1)

CHAIN TERM.LWR.SS(1 SLOT).....4
includes item 13

Ref. Number 6 Column Assembly
(refer to 304.1)

Ref. Number 5 Column Assembly
(refer to 304.1)

Ref. Number 4 Column Assembly
(refer to 304.1)

Ref. Number 3 Column Assembly
(refer to 304.1)

GLIDE BUTTON,SIDE,GLL,.100

NUT,NYLOCK,3/8-24

Part No. 40461

308.1 Lifting Chain Assemblies, DPL-35S

Iltem

23

24
25
26
27

28

29

Ganie

Part No.

35698

35705
6095
6086
38187

Description Qty.
CHAIN TENSION ROCKER

CAST.ZINC...oovvieieieeeeeeeeeee e 5
BOLT-ROCKER, S-SERIES............. 5

WASHER,FLAT,USS,1/2"Y
NUT,LP NYLOCK,1/2-13

CHAINTERM.LWR.SS(2 SLOT)*.....6
includes item number 3

Ref. Number 2 Column Assembly
(refer to 301.1)

Ref. Number 1 Column Assembly
(refer to 301.1)

DPL-25S, DPL-30S, DPL-35S

39



January 2015

I 300 Mast Components

‘ 309.1 Sequencing Cables, View 1

WOOOOE

Gm‘e
ATEREX BRAND

DPL-25S, DPL-30S, DPL-35S

Part No. 40461

40



January 2015 300 Mast Components |
309.1 Sequencing Cables, View 1
Iltem Part No. Description Qty.
10597 SCREW,HHC,1/2-13 X 1.25 GR5
6052 WASHER,SHIM,.5 X .875 X .063
32469 PULLEY
W/BEARING, ALUMINUM***.___........ 6
replaced 49999 plastic pulley
4 32476 GUARD,CABLE***.......cccceeeeviee, 6
Serial numbers to DPL02-1016
4A 80680 GUARD, CABLE
Serial numbers from DPL02-1017
8915 SCREW,HHC,1/4-20 X 1.25
35991 NUT,WELD 1/4-20, PLATED
L L 26
7  38546P PULLEY MOUNT BLOCK,
DPL"BLUE".......iiiiiiiieeiiicceeiin 4
6091 NUT,NYLOCK,1/4-20
41162 GUARD,SEQUENCING
CABLE,DPL......ccooviieieeeeee, 2
10 6090 SCREW,HHC,1/4-20 X .75
11 41241 SEQUENCING CABLE
ASSY. . DPL-S......ccooeiiiiiiiee, 2
includes items 8 and 13
-- 6069 CABLE,3/16,7X 19 GLV.STL.
BULK...cooeieiiieeeceeee, 214-inches
12 7339 SCREW,HHC,1/4-20 X .5
13 40020 BRACKET,SEQUENCING,DPL....... 2
14 6638 WASHER,FLAT,USS,1/4"Y
15 6637 SCREW,HHC,1/4-20 X 1.75

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

41



I 300 Mast Components January 2015

310.1 Sequencing Cables, View 2

Genie
42 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

300 Mast Components

Iltem

5A

5B

6A

6B

6C

6D

6E

10
11

11A

11B

12

12A

12B

Part No.

6090
6091
35734

44622

44895

44895

44895

124050

124051

124052

35730

35730

35730

38979
35991
41077
12906
109988

109988

109988

35733

35733

35733

Description Qty.

SCREW,HHC,1/4-20 X .75
NUT,NYLOCK,1/4-20
FORMING, SEQUENCING, CARR,

BRACKET, LOWER
SEQUENCING.......ccceeiiiiiieieeene 2
(second column only)

SPACER,TUBE,1/4X3/8X.50"LONG.6
DPL-25S

SPACER,TUBE,1/4X3/8X.50"LONG.8
DPL-30S

SPACER,TUBE,1/4X3/8X.50"LONG.10
DPL-35S

RETROFIT KIT,MAST
SEQ,DPL25......oeeeeeeeeeeeeeeeeereneen. 4
(from SN 1599-618 to DPLO07-1545,
DPL25-S)

RETROFIT KIT,MAST
SEQ,DPL30..veeeeeeeeeeereeeeeeseee 6
(from SN 1599-618 to DPL07-1545,
DPL30-S)

RETROFIT KIT,MAST
SEQ,DPL35......ovooveeereeeeeerrrsrnne, 8
(from SN 1599-618 to DPL07-1545,
DPL35-S)

BRACKET,SEQUENCING,ZINC *....4
(from SN DPL07-1546) (DPL-25S)

BRACKET,SEQUENCING,ZINC *....6
(from SN DPL07-1546) (DPL-30S)

BRACKET,SEQUENCING,ZINC *....8
(from SN DPL07-1546) (DPL-35S)

SCREW,PHM,1/4-20X.5 PHIL
NUT,WELD 1/4-20, PLATED L.L.**
SCREW,SHC,1/4-20 X .875
WASHER,FENDER,.25 X 1.25 X.062

SCREW,PHM,1/4-20X.25 PHL........ 4
DPL25-S

SCREW,PHM,1/4-20X.25 PHL........ 6
DPL30-S

SCREW,PHM,1/4-20X.25 PHL........ 8
DPL35-S

PULLEY,SEQUENCING,NYLATRON.6
DPL25-S

PULLEY,SEQUENCING,NYLATRON.8
DPL30-S

PULLEY,SEQUENCING,NYLATRON.10
DPL35-S

Part No. 40461

Iltem

13

14

15

15A

15B

16

16A

16B

16C

16D

16E

16F

16G

16H

17

17A

Ganie

310.1 Sequencing Cables, View 2

Part No.

40314

57147

40313

40313

40313

38339

38339

38339

124050

124051

124052

109870

109870

109870

38234

38234

Description Qty.

CABLE,ASSY,SEQ.CARRIAGE**.....1
(includes item 3)

BRACKET,SEQUENCING,UPPER,ZI***,2
DPL-25, DPL-30, DPL-35 (from SN
DPL07-1546) (first column only)

CABLE ASSY,SEQ.MAST,DPL........ 4
DPL25-S

CABLE ASSY,SEQ.MAST,DPL........ 6
DPL30-S

CABLE ASSY,SEQ.MAST,DPL........ 8
DPL35-S

BRACKET,SEQUENCING,UPPER,ZINC*.4
DPL-25S (to SN 1599-618)

BRACKET,SEQUENCING,UPPER ZINC*.6
DPL-30S (to SN 1599-618)

BRACKET,SEQUENCING,UPPER ZINC*.8
DPL-35S (to SN 1599-618)

RETROFIT KIT,MAST
SEQ,DPL25.....cciivieee e 4
DPL-25S (from SN 1599-619 to
DPL07-1545) (includes items 6, 8, 11
and 14)

RETROFIT KIT,MAST
SEQ,DPL30.....ccciiiieeieeiiieeee e, 6
DPL-30S (from SN 1599-619 to
DPL07-1545) (includes items 6, 8, 11
and 14)

RETROFIT KIT,MAST
SEQ,DPL35......coiieeeereeeeenn 6
DPL-35S (from SN 1599-619 to
DPL07-1545) (includes items 6, 8, 11
and 14)

FORMING,SEQUENCING CABLE

DPL-25S (from SN DPL07-1546)
(shown)

FORMING,SEQUENCING CABLE

DPL-30S (from SN DPL07-1546)
(shown)

FORMING,SEQUENCING CABLE

DPL-35S (from SN DPL07-1546)
(shown)

BUSHING,FLANGE,3/8 OD X 1/4

DPL-25S
BUSHING,FLANGE,3/8 OD X 1/4

DPL-30S

DPL-25S, DPL-30S, DPL-35S

43



I 300 Mast Components

January 2015

310.1 Sequencing Cables, View 2

(continued)

Iltem Part No. Description Qty.
17B 38234 BUSHING,FLANGE,3/8 OD X 1/4
ID e 10
DPL-35S
18 8849 SPRING, TENSION CABLE............ 6
DPL-25S
18A 8849 SPRING, TENSION CABLE............ 8
DPL-35S
18B 8849 SPRING, TENSION CABLE.......... 10
DPL-30S
Genie
44 DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015 300 Mast Components |

310.1 Sequencing Cables, View 2
(continued)

This Page Intentionally Left Blank

Genie
Part No. 40461 DPL-25S, DPL-30S, DPL-35S 45




January 2015

I 300 Mast Components

‘ 311.1 Number 1 Column and Carriage Attached Parts

-

EX BRAND

DPL-25S, DPL-30S, DPL-35S

ATER

Part No. 40461

46



January 2015

300 Mast Components |

Iltem

A W N P

10

11

12

12A

12B

13
14
15
16

17

18

19

20

21

22
23

24
25

26

Part No.

6019
4828
33674
41245

40694P

6888
6091
6175
10587
6086
41242

41243

41244

8430
6833
7265
38541P

7057

40285

6633

7339
35991

13918
41182

57808

311.1 Number 1 Column and Carriage Attached Parts

Description Qty.

SCREW,HHC,3/8-16 X 1.25 GRD 5
NUT,NYLOCK,3/8-16
PIN,LOCK,SHORT***........ccccuvrrnen. 1

BRKT.,MAST BRACE
W/DECAL,DPL-S.......cccooviiieeeireenn 2

Ref. Ground Controls
(refer to 405.1 or 406.1)

BRACKET,CONTROL BOX
MNT,PAINTD....oovriiiiiiieie e 1

SCREW,HHC,1/4-20 X 1
NUT,NYLOCK,1/4-20
SCREW,HHC,3/8-16 X 1
SCREW,HHC,1/2-13 X.75
NUT,LP NYLOCK,1/2-13

MAST STIFFENER ASSY.,
DPL-25S....cco e 1
includes items 13 through 15

MAST STIFFENER ASSY., DPL-30S
includes items 13 through 15

MAST STIFFENER ASSY., DPL-35S
includes items 13 through 15

BUNGEE CORD - 24 IN................. 2
CLAMP,0.50,#8 X 1/4,RUB CUSH....2
RIVET,STEEL,P, .25 X .375............. 2

CARRIAGE
EXTENSION,DPL,"BLUE"............... 2

CONN. SQZ,1/2NPT .39-.56

Ref. Wire Loom
(refer to 407.1)

OUTLET BOX,OVAL,DRILLED
(R ) T 1

Ref. Electrical Cord
(refer to 407.1)

OUTLET BOX CAP....ccovvvveeeieeeeen 1
includes mounting fasteners

SCREW,HHC,1/4-20 X .5
NUT,WELD 1/4-20, PLATED

SCREW,HHC,3/8-16 X 1.75,GRD.8
COUNTERWEIGHT,CSA/CE DPL

CSA and CE models

MOUNT,MAST LIMIT SWITCH....... 1
CE models

Part No. 40461

Iltem

27

Ganie

Part No. Description Qty.
96948 SWITCH,LIMIT,W/ROLLER
ARM* s 1
CE models
19491 CONTACTOR,LIMIT SWITCH
97128 ROLLER ARM,LIMIT SWITCH***
39907 WIRE CABLE,18/2
SJO,BULK.......evveeeivrn 200-inches
69850 BRACKET, LIMIT SWITCH.............. 1
47

DPL-25S, DPL-30S, DPL-35S



I 400 Power Groups January 2015

401.1 Hydraulic Installation

Gm‘e
ATEREX BRAND




January 2015

400 Power Groups

Iltem

10
11

12
13
14
15
16

17
18
19
20

21
22

23

Part No.

52943

40417
35724

40477
80950

1261234

40110

80943

35726
35725

8393
33720

8516
6097
6052
4828
40684

7713

5365
31632-2000
40686

6175
40679

41180

Description

NUT,SOLENOID VALVE.................. 2
(same as 19792)

COIL,12V DC...ooovvvieiiiiiiieee e 2
VALVE,NC SOLENOID,MANUAL

includes items 1 and 2
VALVE,CARTRIDGE***

CYLINDER,LIFT
56.25"STROKE,DY*........cccovviiiiinnns 2

GUIDE RING, LIFT CYLINDER, AWP
(Dongyang cylinder)

SEAL KIT,35736,37 SAME AS38168
(Texas cylinder)

SEAL KIT,DONYANG CYL (35737)*
(Dongyang cylinder)

VALVE,HYDRAULIC CHECK.......... 2

VALVE,FLOW CONTROL
PREAS.COMP.......cooiiiiiiiiie. 2

Ref. Hydraulic Hoses and Fittings
(refer to the hydraulic hoses and
fittings cross reference chart located
in the back of the manual)

Ref. DC Hydraulic Power Unit
(refer to 403.1)

Ref. AC Hydraulic Power Unit
(refer to 404.1)

HANDLE, VINYL, (RED) 5"............ 1
BEARING,FLANGE,3/8 ( AWP &

SCREW,HHC,3/8-16 X 1.50,GR5
WASHER,FLAT,USS,3/8"Y
WASHER,SHIM,.5 X .875 X .063.....2
NUT,NYLOCK,3/8-16

ROCKER,MANUAL
LOWERING,DPL........ccoveveeiiiienen. 2

NUT,LP NYLOCK,3/8-16
NUT,NYLOCK,10-24
THREADED ROD,10-24.................. 1

LEVER,MANUAL
LOWERING,DPL........ccoevieiiene. 1

SCREW,HHC,3/8-16 X 1

CABLE ASSY,MNUL
LOWERING,DPL%%.......cc.covvvvnnnnn. 1
includes mounting fastners

NUT,LP NYLOCK,1/4-28

Part No. 40461

Iltem

24

Ganie

Part No.

44365

401.1 Hydraulic Installation

Description

VALVE BODY,#8-2,#4 PORTS......... 1

DPL-25S, DPL-30S, DPL-35S

49



I 400 Power Groups

January 2015

‘ 402.1 Battery and Battery Charger Installation

Gm‘e
ATEREX BRAND

50 DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015

400 Power Groups |

Iltem Part No.

1 6090
2 6638
3 6091
4 41240
- 8226
5 41233
6888
57162
8345
40695
10 8170
11 18189
12 46120
12A 46598
13 46119
13A 46598
14
15 100142
16 109679
-- 100153
-- 104935
- 109680
- 109681

16A  T114290

402.1 Battery and Battery Charger Installation

Description Qty.

SCREW,HHC,1/4-20 X .75
WASHER,FLAT,USS,1/4"Y
NUT,NYLOCK,1/4-20

BASE COVER
ASSY.W/WORDS,DPL**.................. 1
(all models) (includes items 5 and 6)

SLIDING LID

DECAL PLATE ASSY,
WRDS,DPL......ccovveveeiiieee e, 1
(all models)

SCREW,HHC,1/4-20 X 1

BATTERY TERMINAL
PROTECTORS........ccoiviiieii 2

HOOK BOLT 14"......ccoiiiieieeinee 2

CHANNEL,BATTERY HOLD
DOWN,DPL.....coeviiiiiiiiiiieee 1

NUT,WING,1/4-20.......cccoevcvvereenneen 2

BOOT,BATTERY
TERMINAL,RED.......ccccoviiiiieiins 2

BATTERY CABLE,RED,DPL........... 1
ANSI and CSA models

HARNESS,BATT TO MOTOR,DPL,CE
CE models

BATTERY CABLE,BLACK,DPL....... 1
ANSI and CSA models

HARNESS,BATT TO MOTOR,DPL,CE
CE models

Ref. Hydraulic Power Unit
(refer to 403.1 or 404.1)

FORMING, PRESSURE SWITCH

KIT,SRV, DPL PRES SWITCH, CE
(complete)

HOSE ASSY, PRESSURE SWITCH
SWITCH, PRESSURE,0-3000PSI

Serial numbers from DPL06-1426

KIT,SRV,DPL PRS SWCH WIRE
ASSY

does not include Pressure Switch or
Relay

WIRE ASSY,DWG,DPL PRESS
SWITCH
includes Pressure Switch and Relay

ASSY,PRESS.SWITCH COVER***

Part No. 40461

18

19

20

21

22

23

24
25
26

27

28
29
30
31

Ganie

Part No.

85223

85224

96432

41023

46668

46667

6873

66717

43774

15513
17626
100169

6175
6021
6097
57160

Description Qty.
GASKET-PRESSURE SWITCH
ENCLOS.

COVER-PRESSURE SWITCH
ENCLOS.

SWITCH,PRESS,ADJSTBLE,OVRLD
Serial numbers to DPL06-1425

FUSE,175 AMP.......vvvveeeveieeeeeeeeeennn. 1
DC models

HARNESS,BATT TO
FUSE,DPL,CE.......ccovviiiiiiieeeeeinn, 1
DC models

HARNESS,FUSE TO
MTOR,DPL,CE.......covvveeeiiieeeennnn. 1
DC models

SCREW,FHM,10-32 X 1
DC models

FUSE BLOCK, ANN & ANL FUSE...1
DC models; includes mounting
fasteners

BRACKET,FUSE,TUV DPL............. 1
DC models

NUT,HEX,10-32
SCREW,FHM,10-32 X .75

FORMING, CHARGER
MOUNT,SERVICE..........cccccovuvinee 1

Ref. Battery Charger
(refer to 410.1 or 411.2)

SCREW,HHC,3/8-16 X 1
WASHER,LOCK,.375
WASHER,FLAT,USS,3/8",Y

BATTERY,12V GRP 4D,190
AH,DRY* ... 1

DPL-25S, DPL-30S, DPL-35S

51



I 400 Power Groups January 2015

‘ 402.1 Battery and Battery Charger Installation (to SN DPL10-1838)

@ © ®

Gm‘e
ATEREX BRAND

52 DPL-25S, DPL-30S, DPL-35S Part No. 40461



January 2015

400 Power Groups |

Iltem Part No.

1 6090
2 6638
3 6091
4 41240
- 8226
4A 41240
- 8226
4B 107031
- 8226
5 41233
5B 107032
6888
57162
8345
40695
10 8170
11 18189
12 46120
12A 46598
13 46119
13A 46598
14

402.1 Battery and Battery Charger Installation (to SN DPL10-1838)

Description Qty.

SCREW,HHC,1/4-20 X .75
WASHER,FLAT,USS,1/4"Y
NUT,NYLOCK,1/4-20
BASE COVER
ASSY.W/WORDS,DPL**

Serial numbers to DPL04-1188 (All
Models; includes items 5 and 6)

SLIDING LID

BASE COVER
ASSY.W/WORDS,DPL**.................. 1
Serial numbers from DPL04-1189
((USA, Canada, Australia and South
America models; includes items 5 and
6)

SLIDING LID

BASE COVER
ASSY.W/SYMBL,DPL**

Serial numbers from DPL-1189 (Asia
and Europe models; includes items 5
and 6)

SLIDING LID

DECAL PLATE ASSY, WRDS,DPL
Serial numbers to DPL04-1188 (All
Models)

DECAL PLATE ASSY,
SYMBLS,DPL**

Serial numbers from DPL-1189 (Asia
and Europe models)

SCREW,HHC,1/4-20 X 1

BATTERY TERMINAL
PROTECTORS.........ccciiieie, 2

HOOK BOLT 14"......ccocviiiiiiiiiien, 2

CHANNEL,BATTERY HOLD
DOWN,DPL....coriiiiiiiiieeeeee 1

NUT,WING,1/4-20.........cccovvvcrrennn. 2

BOOT,BATTERY
TERMINAL,RED.........ccccciririnnninnns 2

BATTERY CABLE,RED,DPL........... 1
ANSI and CSA models

HARNESS,BATT TO MOTOR,DPL,CE
CE models

BATTERY CABLE,BLACK,DPL....... 1
ANSI and CSA models

HARNESS,BATT TO MOTOR,DPL,CE
CE models

Ref. Hydraulic Power Unit
(refer to 403.1 or 404.1)

Part No. 40461

Iltem

15

15A

16

17

18

19

20

21

22

23

24
25

Ganie

Part No.

100142

109644

109679

100153

104935

109680

109681

T114290

85223

85224

96432

43394

41023

46668

46667

6873

66717

43774

15513
17626

Description Qty.
FORMING, PRESSURE SWITCH

Serial numbers to DPL06-1425

PRESSURE SWITCH BRACKET
Serial numbers from DPL06-1426

KIT,SRV, DPL PRES SWITCH, CE
(complete)

HOSE ASSY, PRESSURE SWITCH
SWITCH, PRESSURE,0-3000PSI

Serial numbers from DPL06-1426

KIT,SRV,DPL PRS SWCH WIRE
ASSY

does not include Pressure Switch or
Relay

WIRE ASSY,DWG,DPL PRESS
SWITCH

includes Pressure Switch and Relay
ASSY,PRESS.SWITCH COVER***
(complete)

GASKET-PRESSURE SWITCH
ENCLOS.

COVER-PRESSURE SWITCH
ENCLOS.

SWITCH,PRESS,ADJSTBLE,OVRLD
Serial numbers to DPL06-1425

O-STYLE RETAINING RING........... 2
Serial numbers from DPL06-1426

FUSE,175 AMP......ovvvevvveveeeieeeeeennn. 1
DC models

HARNESS,BATT TO
FUSE,DPL,CE.......ccovviiiiiiiiieeeeinnn, 1
DC models

HARNESS,FUSE TO
MTOR,DPL,CE.......coovveeieeeennn. 1
DC models

SCREW,FHM,10-32 X 1
DC models

FUSE BLOCK, ANN & ANL FUSE...1
DC models; includes mounting
fasteners

BRACKET,FUSE,TUV DPL............. 1
DC models

NUT,HEX,10-32
SCREW,FHM,10-32 X .75

DPL-25S, DPL-30S, DPL-35S

53



I 400 Power Groups

January 2015

402.1 Battery and Battery Charger Installation (to SN DPL10-1838)

(continued)

Iltem Part No. Description Qty.

26 100169 FORMING, CHARGER
MOUNT,SERVICE.........cccceevvernnne 1
Serial numbers to DPL04-1211
(models with signet charger)

27 Ref. Battery Charger
(refer to 409.1 or 409.2)

28 6175 SCREW,HHC,3/8-16 X 1

29 6021 WASHER,LOCK,.375

30 6097 WASHER,FLAT,USS,3/8",Y

31 57160 BATTERY,12V GRP 4D,190
AHDRY ...t 1
(20.625 x 8.69 x 9.5 inches)

Genie

54

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015 400 Power Groups |

402.1 Battery and Battery Charger Installation (to SN DPL10-1838)
(continued)

This Page Intentionally Left Blank

Genie
Part No. 40461 DPL-25S, DPL-30S, DPL-35S 55




I 400 Power Groups

January 2015

‘ 402.2 Battery and Battery Charger Installation (from SN DPL10-1839)

Gm‘e
ATEREX BRAND

56 DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015 400 Power Groups |
402.2 Battery and Battery Charger Installation (from SN DPL10-1839)
Item Part No. Description Qty. |Item Part No. Description Qty.
- 145254 FORMING,BATTERY HOLD DOWN 20 43774 BRACKET,FUSE,TUV DPL............. 1
CE models, f_rom SN DPL10-1850 (not 21 6145 SCREW HHC,1/4-20 X 1.5
shown, requires qty 2 6878 bolt and
qty 2 6889, nut to install) 22 6889 NUT,LP NYLOCK,1/4-20
145255 FORMING,BATTERY LOCATOR 23 44365 VALVE BODY,#8-2,#4 PORTS......... 1
CE models, from SN DPL10-1850 (not (from SN DPL10-1839)
shown, requires qty 2 6878 bolt and 24 145134 PLATE,DPL LS SERVICE KIT......... 1
gty 2 6889, nut to install) (from SN DPL10-1839)
1 6090 SCREW,HHC,1/4-20 X .75 25 145133 FORMING,DPL LS SERVICEKIT....1
2 6638 WASHER,FLAT,USS,1/4"Y (from SN DPL10-1839)
3 6091 NUT,NYLOCK,1/4-20 26 Ref. Battery Charger
refer to 410.1 or 411.1
4 41240 BASE COVER
ASSY.W/WORDS.DPL** ... 1 27 38979 SCREW,PHM,1/4-20X.5 PHIL
-~ 8226 SLIDING LID 28 18605 NUT,NYLOCK,8-32
4A 41240 BASE COVER 29 55906 SCREW,PHILLIPS,PHM,8-32 X .5
ASSY.W/WORDS,DPL** 30 19274 RELAY,SPDT,12V(AUTO)*............. 1
- 8226 SLIDING LID (from SN DPL10-1839)
4B 107031 BASE COVER 31 145124 JUNCTION BLOCK,4X #4 SAE
ASSYW/SYMBL’DPL** PORT ............................................... 1
(from SN DPL10-1839)
- 8226 SLIDING LID
32 13755 CONNECTOR,070120-4-4.............. 3
5 41223 BASE ASSY.,W/WORDS, (from SN DPL10-1839)
DPLSS* ™ * oo, 1
-- 100136 KIT,SRV,AC110,LOAD SENSE,CE
5B 107032 DECAL PLATE ASSY, (from SN DPL10-1839) Complete
SYMBLS,DPL**
- 100138 KIT,SRV,AC220,LOAD SENSE,CE
6888 SCREW,HHC,1/4-20 X 1 (from SN DPL10-1839) Complete
57162 BATTERY TERMINAL ~ 100139 KIT,SRV,DC12V,LOAD SENSE,CE
PROTECTORS.....cviveveieeeeeeren. 2 (from SN DPL10-1839) Complete
8345 HOOK BOLT 14"........ovveveeeerennnn. 2 - 109679 KIT.SRV. DPL PRES SWITCH, CE
40695 CHANNEL,BATTERY HOLD (from SN DPL10-1839)
DOWN,DPL ------------------------------------- _— 109681 WIRE ASSY’DWG’DPL PRESS
10 8170 NUT,WING,1/4-20 SWITCH
11 18189 BOOT,BATTERY (from SN DPL10-1839)
TERMINAL,RED.......cocovveviirennnn. 2 | 33A 104935 SWITCH, PRESSURE,0-3000PSI
12 46120 BATTERY CABLE,RED,DPL.......... 1 ADJ.iii 1
Australia Models (from SN
13 46119 BATTERY CABLE,BLACK,DPL.......1 DPL12-2055)
14 Ref. Hydraulic Power Unit 33B 104935 SWITCH, PRESSURE,0-3000PSI
(refer to 403.2 or 404.2) ADJ oo 1
15 41023 FUSE, 175 AMP.....cccoooevviiiiiiiinnn. 1 (for CE Models from SN DPL10-1839)
16 46668 HARNESS,BATT TO 34A 21618 CLAMP1.13,#18 X 1/4,RUB
FUSE,DPL,CE....cooviieeeeeeeeeeen. 1 CUSH. oo 1
17 46667 HARNESS,FUSE TO g‘;sl_tg';%‘;‘;e's (from SN
MTOR,DPL,CE.....coevovrereeerrnennn. 1
18 6873 SCREW,FHM.10-32 X 1 34B 21618 gb/gxﬁm.ls,#ls X 1/4,RUB .
19 66717 FUSE BLOCK, ANN & ANL FUSE...1 (for CE Models from SN DPL10-1839)
Genie

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

57



I 400 Power Groups January 2015

403.1 DC Hydraulic Power Unit (to serial number DPL02-915)

®

%
2
\5
©

@ @G

N

I
il
OO O

®
A

®

S

s .

Gm‘e
ATEREX BRAND

58 DPL-25S, DPL-30S, DPL-35S Part No. 40461



January 2015

400 Power Groups

Iltem

© 00 N O O

10

11
12
13
14
15

16
17

Part No.

100987

38151

38152

T114885

38153
38156
38162
40392
40319
40425
21018
38159
38161
41333

40426
38160
40318
38155
38154

40401
40400

403.1 DC Hydraulic Power Unit (to serial number DPL02-915)

Description Qty.

POWER UNIT,DC,DPL***
(replaced 40709 at serial number
DPL05-1286)

MOTOR,12V DC***......cvvvvvvviiiiiennnn. 1
(includes item 17)

BRUSH KIT,12V DC MTR (08111-D)
for motors with stamp "8111-D"

BRUSH KIT,SVC,(MOTOR 38151)***
for motors with stamp "8111-I"

SOLENOID,MOTOR START***........ 1
VALVE,RELIEF KITMONARCH*.....1
VALVE,2-POS 2-WAY***
CARTRIDGE WITH NUT***
COIL,10V DC***

NUT,SOLENOID VALVE***
SCREW,PHIL,PHM,10-24 X.38,SEMS

BREATHER CAP.....ccooviiieeeiie. 1
GAUGE-SIGHT......ccccoeiiiiiiis 1
RESERVOIR W/DECAL,DPL

S-SERIES......cccoiiiiiiiie 1

(1.2 Gallons / 4.9 Liters)
PLUG, PIPE, FLUSH 1/4 PTF......... 1
FILTER,PICK-UP SCREEN***......... 1

SEAL,O-RING,PUMP***................ 1
VALVE-CHECK KlIT....cocoiiiiiiiieinns 1
PUMP

ASSEMBLY,MONARCH,AC/DC***,..1
(includes items 3, 13, 14 and 16)

SEAL,MOTOR........cocviiiiiiiiii 1
BEARING, MOTOR........ccccccevrurnnn. 1

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

59



I 400 Power Groups January 2015

403.2 DC Hydraulic Power Unit (from serial number DPL02-916)

®

©

®

© Q@O

® @

® 6

®

S

Genie
60 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

400 Power Groups

10
11
12

13

Part No.

100987

124187

38151

38152

T114885

124185

44991

124186

38153

38156

100866

38162

100867

40392

100868

40319

100869

40425

38155
21018
38159
38161
41333

40426

403.2 DC Hydraulic Power Unit (from serial number DPL02-916)

Description Qty.
POWER UNIT,DC,DPL***
(to SN DPL08-1642)

POWER UNIT,DC,DPL
(from SN DPL08-1643)

MOTOR,12V DC***......covvevvvieieiennnn. 1
(includes item 20)

BRUSH KIT,12vV DC MTR (08111-D)
for motors with stamp "8111-D"

BRUSH KIT,SVC,(MOTOR 38151)***
for motors with stamp "8111-I"

SOLENOID STRAP.MONARCH...... 1
(from SN DPL08-1643)

SOLENOID STRAP, MONARCH**
(to SN DPL08-1642)

SOLENOID,MOTOR START............ 1
(from SN DPL08-1643)

SOLENOID,MOTOR START***
(to SN DPL08-1642)

VALVE,RELIEF KIT MONARCH*

VALVE,2-POS 2-WAY*** _ _....ccveees 1
(from SN DPL05-1288) (includes items
6 and 7)

VALVE,2-POS 2-WAY***
(to SN DPL05-1287) (includes items
6 and 7)

CARTRIDGE W/ NUT
(from SN DPL05-1288)

CARTRIDGE WITH NUT***
(to SN DPL05-1287)

COIL,10V DC*¥ . .. i 1
(from SN DPL08-1643)

COIL,10V DC**
(to SN DPL08-1642)

NUT,SOLENOID VALVE***.............. 1
(from SN DPL08-1643)

NUT,SOLENOID VALVE***
(to SN DPL08-1642)

VALVE-CHECK KIT

SCREW,PHIL,PHM,10-24 X.38,SEMS
BREATHER CAP......cooviiieeeiiee. 1
GAUGE-SIGHT......cccoiiiiiiiis 1

RESERVOIR W/DECAL,DPL
S-SERIES......oiiiies 1

PLUG, PIPE, FLUSH 1/4 PTF......... 1

Part No. 40461

Iltem

14

15

16
17
18

19
20

Ganie

Part No.

52316

52307

38160
40318
38154

40401
40400

Description Qty.
TUBE,INTERNAL RETURN
(A188B)*™ ..., 1
TUBE - SUCTION, PWR UNIT,
TMZ.iiiii 1
FILTER,PICK-UP SCREEN***......... 1
SEAL,O-RING,PUMP*** ... 1
PUMP

ASSEMBLY,MONARCH,AC/DC***,..1
(includes items 4, 8 and 19)

SEAL,MOTOR......ceeviiiiieiee e, 1
BEARING, MOTOR

DPL-25S, DPL-30S, DPL-35S

61



I 400 Power Groups

January 2015

404.1 AC Hydraulic Power Unit (to serial number DPL02-915)

©

®

©

®

@ G

®

®

=

4

Qe @

Gm‘e
ATEREX BRAND

62

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015 400 Power Groups |
404.1 AC Hydraulic Power Unit (to serial number DPL02-915)
Iltem Part No. Description Qty.
-- 100988 POWER UNIT,AC,DPL***
(replaced PN 40710 on serial number
DPL05-1286)
1 145343 MOTOR,115/230V AC (124198)
CE models
1 38163 MOTOR, 115/230V AC......c.ccccuuuuee. 1
includes item 18
2 40430 COVER,CAPACITOR........cuvvvvereenens 1
3 40399 CAPACITOR,MOTOR..........ccvrunnee. 1
4 38156 VALVE,RELIEF KIT_TMONARCH?*.....1
5 38162 VALVE,2-POS 2-WAY***
(includes items 6 and 7)
-- 40392 CARTRIDGE WITH NUT***
(includes item 7)
6 40319 COIL,10V DC***
7 40425 NUT,SOLENOID VALVE***
8 21018 SCREW,PHIL,PHM,10-24 X.38,SEMS
9 38159 BREATHER CAP
10 38161 GAUGE-SIGHT ...t
11 41333 RESERVOIR W/DECAL,DPL
S-SERIES......oiiiiee 1
12 40426 PLUG, PIPE, FLUSH 1/4 PTF......... 1
13 38160 FILTER,PICK-UP SCREEN***......... 1
14 40318 SEAL,O-RING,PUMP*** __............... 1
15 38155 VALVE-CHECK KIT.....cccciiiiiiiiinnnns 1
16 38164 PUMP ASSEMBLY ......cvvvviviiiiriinnnn. 1
(includes items 4, 14, 15 and 17)
17 40401 SEAL,MOTOR.......ovvviiiirieieeeiinee 1
18 40400 BEARING, MOTOR.......cccvvvveieienennn. 1
Genie

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

63



I 400 Power Groups January 2015

404.2 AC Hydraulic Power Unit (from serial number DPL02-916)

® O

®
@

®

Q@ @

®

®
© @

®

® G

®
@

\
®

0
®

Genie
64 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

400 Power Groups

0 N oo o

10
11
12

13
14
15

16

16

17

17

18
19

Part No.

100988

109815
124199

145343

38163
40399
40430

45183

40401
38156
38160
52307

52316

21018
40426
41333

38161
38159
100866

100867

38162

40392

100868

40319

100869

40425

38155
38164

404.2 AC Hydraulic Power Unit (from serial number DPL02-916)

Description Qty.
POWER UNIT,AC,DPL***

(to SN DPL08-1642)

POWER UNIT,85V AC

POWER UNIT,AC,DPL CE
(from SN DPL08-1643)

MOTOR,115/230V AC (124198)
CE models

MOTOR, 115/230V AC.........ccueure.. 1
CAPACITOR,MOTOR..........cevvrnnee 1

COVER,CAPACITOR.....c..ccoovcmrrenn. 1
(to SN DPL08-1642)

10-32 X .375 SELFTAP
SL.HXHD...oooiiiiiiii 2

SEAL,MOTOR.....coeviiiiiiieeeee 1
VALVE,RELIEF KITMONARCH*.....1
FILTER,PICK-UP SCREEN***......... 1
TUBE - SUCTION, PWR UNIT,

TUBE,INTERNAL RETURN
(A1888)* ..., 1

SCREW,PHIL,PHM,10-24 X.38,SEMS
PLUG, PIPE, FLUSH 1/4 PTF......... 1

RESERVOIR W/DECAL,DPL
S-SERIES.......ooi 1

GAUGE-SIGHT.......cooviiiiiiiiiiiiee 1
BREATHER CAP

VALVE,2-POS 2-WAY*** ... 1
(from SN DPL05-1286)

CARTRIDGE W/ NUT
(from SN DPL05-1286)

VALVE,2-POS 2-WAY***
(to SN DPL05-1285)

CARTRIDGE WITH NUT***
(to SN DPL05-1285)

COIL,10V DC* . .. iiiiiiiiviririnininns 1
(from SN DPL05-1286)

COIL,10V DC***
(to SN DPL05-1285)

NUT,SOLENOID VALVE**............ 1
(from SN DPL05-1286)

NUT,SOLENOID VALVE***
(to SN DPL05-1285)

VALVE-CHECK KlIT....oooiiiiiiiiieinns 1

PUMP ASSEMBLY......covviiiiiiiriinnnn. 1
(includes items 5, 6 and 18)

Part No. 40461

Iltem

20

Ganie

Part No. Description Qty.
124188 BELL HOUSING,POWER
UNIT,CE....ooiiiieiieeeee e 1
65

DPL-25S, DPL-30S, DPL-35S



I 400 Power Groups January 2015

405.1 Ground Controls - DC Models

ONO,

DPL Super Series Models were
produced using two different fuses
on the circuit board in the ground
control box. Refer to the specific
circuit board revision to determine

the correct fuse type.

DPL Super Series Models were
produced using two different terminal
block assemblies in the ground
control box. Refer to the specific
terminal block assembly to determine
the correct replacement parts
or call the factory for assistance.

96 OO

Genie
66 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

400 Power Groups |

Iltem Part No.

- 41239

-- 85457

1 124644

1A 80076

-- 66816

- 66821

2 124641

2A 66812

-- 66818

- 66821

3 124642

- 21982
- 37947
-- 58462

-- 66816

Description Qty.

GROUND CNTRL.BOX ASSY
12VDC**
(to SN DPL02-953)

GROUND CNTRL.BOX ASSY 12VDC
(from SN DPL02-954)

KIT,A/IWP/DPL,BKPSH ZA2 TO

(to DPL02-953) (this is an update kit
which contains the components listed
in item 1A; the original black push
button is no longer available. If this kit
has already been installed on unit,
components may be ordered
individually)

BUTTON,PUSH,BLACK W/SEAL
(from SN DPL02-954)

CONTACT,N.O.
(from SN DPL02-954)

BASE ,WITHOUT CONTACTS
(from SN DPL02-954)

KIT,ESTOP, A/IWP/DPL........cc.c...... 1
(to DPL02-953) (this is an update kit
which contains the components listed
in item 2A; the original E-Stop is no
longer available. If this kit has already
been installed on unit, components
may be ordered individually)

BUTTON,PUSH,RED MUSHROOM
HEAD
(from SN DPL02-954)

CONTACT,NC
(from SN DPL02-954)

BASE,WITHOUT CONTACTS
(from SN DPL02-954)

KIT,KEYSWITCH,
A/IWP/DPL,2PKS.....ccceeeiiiiiieeees 1
(to DPL02-953) (this is an update kit
which contains the components listed
in item 3; the original key switch is no
longer available. If this kit has already
been installed on unit, components
may be ordered individually)

KEY,SINGLE***
KEYS,10 PACK***

KEYSWITCH,2POS.MNTND
W/BASE**
(to SN DPL02-953)

CONTACT,N.O.
(to SN DPL02-953)

Part No. 40461

Iltem

3A

3B

7A

10
11

Ganie

405.1 Ground Controls - DC Models

Part No.

96011

85315

96008-S

96008-S

83093

96010

41236

85430

38217

38216

10153

35049

33590

33591

83095

115053

33590

Description Qty.

KIT, KEYSWITCH***........cccvveirrnnnee. 1
(from SN DPL02-954 to DPL03-1140)
(includes item 4)

INSTRUCTIONS,INSTALL (96011)
(from SN DPL02-954 to DPL03-1140)

KEYSWITCH,3 POS. W/KEY S***
(from SN DPL02-954 to DPL03-1140)
(includes 1 pair of keys) (shown)
KEYSWITCH,3 POS.W/KEYS***,....1
(from SN DPL03-1141) (includes 1
pair of keys) (shown)

KEY SINGLE***

(from SN DPL03-1141)

SCREW,PHILLIPS,PHM,8-32

Ref. Red E-stop Button.................... 1
(to SN DPL02-953) (refer to update
kit, item 2)

Ref. Black Push Button.................... 1
(to SN DPL02-953) (refer to update
kit, item 1)

GROUND CNTRL.BOX W/DECALS

(to SN DPL02-953)

GROUND CTRL.BOX W/DECALS
DC**
(from SN DPL02-954)

HARNESS,WIRE-CONTROL. S

SERIES......ccoiiii, 1
HARNESS,WIRE-INTRLOCK.S
SERIES. .. 1

SCREW,PHIL,PHM,6-32X.38,SF.TAP

POWER CABLE,MAST TO PLAT.....1
DPL-25S AND DPL-30S (ANSI, CSA,
Australia)

PLUG,CONNECTOR,FEMALE*
requires part number 33591; order
separately

SEAL,CABLE CONNECTOR,HT
SHRINK
includes heat shrink tubing

PIN CONNECTOR,MALE

POWER CABLE ASSY,DPL25/30CE
DPL-25S and DPL-30S (CE)

PLUG,CONNECTOR,FEMALE*
requires part number 33591; order
separately

DPL-25S, DPL-30S, DPL-35S

67



I 400 Power Groups

January 2015

405.1 Ground Controls - DC Models

(continued)

Iltem Part No.

- 33591
-- 83095
11B 41227
- 33590
- 33591
- 83095
11C 115054
-- 33590
- 33591
-- 83095
12 41228
-- 33580
-- 33589
- 33591
13 7056
14 6935
15 124647
16 33605
17 46608
18 46609
19 46610
20 124646

Description Qty.

SEAL,CABLE CONNECTOR,HT
SHRINK
includes heat shrink tubing

PIN CONNECTOR,MALE

POWER CABLE,MAST/PLAT
DPL-35S (ANSI, CSA, Australia)
PLUG,CONNECTOR,FEMALE*
requires part number 33591; order
separately

SEAL,CABLE CONNECTOR,HT
SHRINK

includes heat shrink tubing

PIN CONNECTOR,MALE
POWER CABLE ASSY,DPL35CE
DPL-35S (CE)

PLUG,CONNECTOR,FEMALE*
requires part number 33591; order
separately

SEAL,CABLE CONNECTOR,HT
SHRINK
includes heat shrink tubing

PIN CONNECTOR,MALE

POWER
CABLE,MAST/BASE,DPL-S............ 1

PIN CONNECTOR,FEMALE ***

PLUG,CONNECTOR,MALE*
requires part number 33591; order
separately

SEAL,CABLE CONNECTOR,HT
SHRINK

includes heat shrink tubing

CONN,SQUEEZE,1/2NPT

LOCKNUT,ELEC,1/2"

CABLE ASY,DPL,GCBOX TO
MOTOR

PLUG,NYLON .812 BLACK

68

Iltem

21

22
23
24

24A

25
26
27
28
29

29A

30

31
32
33
34

34A

Ganie

Part No.

31182

19274
37704
33582

69847

33585
40720
21018
69864
35039

80711

43621

40334

40336

80709

80705

80706

80707

38583
38017
38018
33587

69845

Description Qty.
SCREW,PHIL,PHM,10-32

X.38,SEMS....oiiiiiiiie 1
RELAY,SPDT,12V(AUTO)**............. 1
PLATE,PANEL,AWP95.................... 1

SPACER, TRANSFORMER**......... 12
(to SN 1501-830)

SPACER, TRANSFORMER**.......... 8
(from SN 1501-831)

NUT,COUPLER,10-24 X .75
PCB,ASSY,AWP/IWP/DPL/CWP.....1
SCREW,PHIL,PHM,10-24 X.38,SEMS
FUSE,5 AMPATC

FUSE,5 AMP......ccoooiiiiiiiiiieieennen 1
(circuit board rev E and lower)

FUSE,7.5 AMPATC
(circuit board rev F and and higher)

TERM.STRIP ASSY.CONRL
Y0) & 0 s 1
(to SN DPL02-983)

TERMINAL,4 CONDUCTOR
(to SN DPL02-983)

TERMINAL,END PLATE
(to SN DPL02-983)

TERMINAL ASSY, CONTROL BOX,

(from SN DPL02-984)

TERMINAL, END PLATE
(from SN DPL02-984)

TERMINAL, 2 CONDUCTOR
(from SN DPL02-984)

TERMINAL, 4 CONDUCTOR
(from SN DPL02-984)

COVER,BATTERY ....cocoiiiiiiiiiiiiiins 1
BATTERY HOLDER
BATTERY,AA,15V ..o,

SCREW,RHM,10-24 X 3**
(to SN 1501-830)

SCREW,RHM 10-24 X 2.75**
(from 15012-831)

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015 400 Power Groups |

405.1 Ground Controls - DC Models
(continued)

This Page Intentionally Left Blank

Genie
Part No. 40461 DPL-25S, DPL-30S, DPL-35S 69




I 400 Power Groups

406.1 Ground Controls - AC Models

ONO

January 2015

@ ®

DPL Super Series Models were
produced using two different fuses
on the circuit board in the ground
control box. Refer to the specific
circuit board revision to determine

the correct fuse type.

DPL Super Series Models were
produced using two different terminal
block assemblies in the ground
control box. Refer to the specific
terminal block assembly to determine

the correct replacement parts
or call the factory for assistance.

®

clolclelolelels)

Gm‘e
ATEREX BRAND

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015

400 Power Groups |

Iltem Part No.

- 41237

- 41235

- 41238

-- 85458

- 85431

-- 115266

-- 85459

- 115267

- 33996
1 124644

1A 80076

-- 66816

- 66821

Description Qty.

GROUND CTRL.BOX ASSY.110 AC
(to SN DPL02-953) (2 position key
switch)

HOUSING, GROUND CNTRL.BOX
W/DECALS,AC.....cccovieeieeiiiiiieaees 1
(to SN DPL02-953) (2 position key
switch)

GROUND CNTRL.BOX ASSY.220 AC
(to SN DPL02-953) (2 position key
switch)

GROUND CNTRL.BOX ASSY, 110
AC

from SN DPL02-954) (3 position key
switch)

HOUSING, GROUND CNTRL.BOX
W/DECALS AC

(from SN DPL02-954) (3 position key
switch)

GROUND CTRL.BOX ASSY.110 AC
(from SN DPL07-1563) (3 position key
switch)

GROUND CNTRL.BOX ASSY
220VAC

(from SN DPL02-954) (3 position key
switch)

GROUND CNTRL.BOX ASSY
220VAC

(from DPLO7-1563) (3 position key
switch)

SCREWDRIVER, TERMINAL BLOCK
KITA/IWP/DPL,BKPSH ZA2 TO

(to DPL02-953) (this is an update kit
which contains the components listed
in item 1A; the original black push
button is no longer available. If this kit
has already been installed on unit,
components may be ordered
individually)

BUTTON,PUSH,BLACK W/SEAL
(from SN DPL02-954)

CONTACT,N.O.
(from SN DPL02-954)

BASE,WITHOUT CONTACTS
(from SN DPL02-954)

Part No. 40461

Iltem

2A

3B

Ganie

406.1 Ground Controls - AC Models

Part No.

124641

66812

66818

66821

124642

21982

37947

58462

66816

96011

85315

96008-S

96008-S

83093

124121

115264

Description Qty.

KIT,ESTOP, A/IWP/DPL........coc...... 1
(to DPL02-953) (this is an update kit
which contains the components listed
in item 2A; the original E-Stop is no
longer available. If this kit has already
been installed on unit, components
may be ordered individually)

BUTTON,PUSH,RED MUSHROOM
HEAD
(from SN DPL02-954)

CONTACT,NC
(from SN DPL02-954)

BASE,WITHOUT CONTACTS
(from SN DPL02-954)

KIT,KEYSWITCH, A/IWP/DPL,2PKS
(to DPL02-953) (this is an update kit
which contains the components listed
in item 3; the original key switch is no
longer available. If this kit has already
been installed on unit, components
may be ordered individually)

KEY,SINGLE***
(to SN DPL02-953)

KEYS,10 PACK***

(to SN DPL02-953)
KEYSWITCH,2POS.MNTND
W/BASE**

(to SN DPL02-953)

CONTACT,N.O.

(to SN DPL02-953)

KIT, KEYSWITCH***........cccvvevirnnnne. 1
(from SN DPL02-955 to DPL03-1140)
(includes item 4)

INSTRUCTIONS,INSTALL (96011)
(from DPL02-955 to DPL03-1140)

KEYSWITCH,3 POS. W/KEY S***
(from SN DPL02-955 to DPL03-1140)
(shown, includes 1 pair of keys)
KEYSWITCH,3 POS. W/KEY S***
(from SN DPL03-1141 to DPLO7-1562)
(includes item 4)

KEY SINGLE***
(from SN DPL03-1141 to DPL07-1562)

KEYSWITCH,3 POS.W/KEYS &

(from SN DPL07-1563) (includes 1
pair of keys)

BASE, WITH 3 N.O. CONTACTS
(from SN DPLO07-1563)

DPL-25S, DPL-30S, DPL-35S

71



I 400 Power Groups January 2015
406.1 Ground Controls - AC Models
(continued)
Item Part No. Description Qty. | ltem Part No. Description Qty.
-- 66816 CONTACT,N.O. -~ 33590 PLUG,CONNECTOR,FEMALE*
(from SN DPL07-1563) requires part number 33591; order
4 96010 SCREW,PHILLIPS,PHM,8-32 X.25** separately
5 Ref. E-Stop - 33591 SEAL,CABLE CONNECTOR,HT
c SHRINK
to SN DPL02-953) (refer to update
(kit item 2) ) ( P includes heat shrink tubing
6 Ref. Black Push Button -~ 83095 PIN CONNECTOR,MALE
(to SN DPL02-953) (refer to update 12C 115054 POWER CABLE ASSY,DPL35CE
kit, item 1) DPL35S, (CE)
7 38021 CIRCUIT BREAKER, 8 AMP ** -~ 33590 PLUG,CONNECTOR,FEMALE*
(to SN DPL02-953) requires part number 33591; order
7A 124128 CIRCUIT BREAKER,BA.......c.co....... 1 separately
(from SN DPL07-1563) - 33591 SEAL,CABLE CONNECTOR,HT
7B 124127 CIRCUIT BREAKER,3A.......oovoo... 1 SHRINK _ _
(from SN DPL07-1563) includes heat shrink tubing
8 38020 CIRCUIT BREAKER, 15 AMP......... 1 - 83095 PIN CONNECTOR,MALE
8A 124133 CIRCUIT BREAKER,8A SP 13 41228 POWER
(from SN DPL07-1563) CABLE,MAST/BASE,DPL-S............ 1
9 38217 HARNESS,WIRE-CONTROL. S - 33580 PIN CONNECTOR,FEMALE ***
SERIES .ot 1 -- 33589 PLUG,CONNECTOR,MALE*
- 33578 CONNECTOR.MALE.PANEL requires part number 33591; order
MOUNT* ' ' separately
10 38216 HARNESS,WIRE-INTRLOCK.S - 33501 SEAL,CABLE CONNECTOR,HT
SERIES e, 1 SHRINK , ,
includes heat shrink tubing
-~ 33581 CONNECTOR,FEMALE,PANEL
MOUNT* 14 43956 WIRE CABLE,14/3 CON.TPE JKT*
11 10153 SCREW,PHIL,PHM,6-32X.38,SF. TAP 15 7056 ng“é\'dsé?ﬂUEEZEvl/ZNPT .
12 35049 POWER CABLE,MAST TO PLAT.....1 o o
DPL_ZSS AND DPL_3OS (ANS', CSA, 16 6935 LOCKNUT,ELEC,]./Z ---------------------- 3
Australia) 17 46608 POWER CORD-CONT. BOX UK
_— 33590 PLUG,CONNECTOR,FEMALE* 220V ................................................ 1
requires part number 33591; order 18 46609 POWER CORD-CONT. BOX EURO
separately 220V . 1
- 33591 SEAL,CABLE CONNECTOR,HT 19 46610 POWER CORD-CONT. BOX UK
SHRINK LLOV oo e 1
includes heat shrink tubing 20 35846 PIGTAIL,ASSY,AC/DC SJO
- 83095 PIN CONNECTOR,MALE LAIB¥* oo 1
12A 115053 POWER CABLE ASSY,DPL25/30CE 21 31182 SCREW,PHIL,PHM,10-32 X.38,SEMS
DPL25S, DPL30S (CE) 22 37704 PLATE,PANEL, AWPO5........oo...o...... 1
-~ 33590 PLUG,CONNECTOR,FEMALE* 23 33584 RELAY,MOTOR CONTACTOR.......1
requires part number 33591; order
separately 24 20342 #6 SQ.DR.SELF DRILL/TAP SCREW
. 33591 SEAL,CABLE CONNECTOR,HT 25 40334 TERMINAL,4 CONDUCTOR........... 2
SHRINK (to SN DPL02-983)
includes heat shrink tubing -- 40335 TERMINAL,2 CONDUCTOR........... 1
-~ 83095 PIN CONNECTOR,MALE (to SN DPL02-983)
12B 41227 POWER CABLE,MAST/PLAT - 40336 TERMINAL,END PLATE.......ccoo...... 1
DPL35S (ANSI, CSA, Australia) (to SN DPL02-983)
Genie

72

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015 400 Power Groups |
406.1 Ground Controls - AC Models
(continued)
Iltem Part No. Description Qty.
25A 80707 TERMINAL, 4 CONDUCTOR.......... 2
(from SN DPL02-984)
-- 80705 TERMINAL, END PLATE................. 1
(from SN DPL02-984)
-- 80706 TERMINAL, 2 CONDUCTOR.......... 1
(from SNPL02-984)
26 33586 TRANSFORMER (S-SERIES)****....1
27 33582 SPACER,TRANSFORMER**........... 8
(to SN 1501-830)
27A 69847 SPACER, TRANSFORMER**
(from SN 1501-831)
28 40720 PCB,ASSY,AWP/IWP/DPL/CWP.....1
29 21018 SCREW,PHIL,PHM,10-24 X.38,SEMS
30 69864 FUSE,5 AMPATC......cvviiiiiieieieieeann. 1
31 35039 FUSE,5 AMP.....ooiiiiiiiiiiiien, 1
(circuit board revision E and lower)
31A 80711 FUSE,7.5 AMP,ATC
(circuit board revision F and higher)
32 33585 NUT,COUPLER,10-24 X .75
33 38583 COVER,BATTERY ...ccoviiiiciiieeeees 1
34 38017 BATTERY HOLDER........ccccccvvvvnnnnn. 1
35 38018 BATTERY,AA, 1.5V ..o, 8
36 33587 SCREW,RHM,10-24 X 3**
(to SN 1501-830)
36A 69845 SCREW,RHM 10-24 X 2.75**

(from SN 1501-831)

Part No. 40461

Ganie

DPL-25S, DPL-30S, DPL-35S

73



January 2015

I 400 Power Groups

407.1 Control Cable Assemblies, DPL-25S and DPL-35S

-

®
@)
®

EX BRAND

DPL-25S, DPL-30S, DPL-35S

ATER

Part No. 40461

74



January 2015 400 Power Groups |
407.1 Control Cable Assemblies, DPL-25S and DPL-35S
Item Part No. Description Qty. |Item Part No. Description Qty.
8915 SCREW,HHC,1/4-20 X 1.25 17A 57075 SCREW,PHIL,8-32X.50,SELF TAP
25926 WASHER, FLAT,M6 PLTD. (from SN DPL03-1155)
23394 PULLEY,ELEC.CNTRL.CABLE,AWP.4 18 7339 SCREW,HHC,1/4-20 X .5
DPL-25S 19 37691 FORMING, CABLE/HOSE, ZINC.....3
3A 23394 PULLEY,ELEC.CNTRL.CABLE,AWP.6 20 23396 SPRING,CONTROL CABLE,
DPL-30S AWP.....ovieieeeeeeeeeeeeeeeeee e 1
4 40735 SPACER, 1/4ID3/80D, .875LG........ 4 21 23787-S BRACKET,CONTROL CABLE
DPL-25S TENSION.....ooveviveeereeeeeeeeeerereeeeene, 1
4A 40735 SPACER, 1/41D3/80D, .875LG........ 6 22 23788 BUSHING,STRAIN RELIEF,
DPL-30S B3/64" ... 1
5 35991 NUT,WELD 1/4-20, PLATED 23 22699 WASHER,FLAT,M10,ZINC PLTD......1
Lo e 12
DPL-25S
5A 35991 NUT,WELD 1/4-20, PLATED
LoL e 14
DPL-30S
6 6888 SCREW,HHC,1/4-20 X 1
7 6091 NUT,NYLOCK,1/4-20
8 6889 NUT,LP NYLOCK,1/4-20
9 Ref. Power Cable Assembly - Ground
Controls to Platform (refer to 504.1)
10 41228 POWER
CABLE,MAST/BASE,DPL-S............ 1
- 33580 PIN CONNECTOR,FEMALE ***
-~ 33589 PLUG,CONNECTOR,MALE*
- 33591 SEAL,CABLE CONNECTOR,HT
SHRINK
includes heat shrink tubing
11 41164 PLATE,J-BOX MOUNT,DPL*** ... 1
(to SN DPL03-1154)
11A 100102 PLATE. JUNCTION BOX MNT
(from SN DPL03-1155)
12 7057 CONN. SQZ,1/2NPT .39-.56
Y 1= R 3
13 6935 LOCKNUT,ELEC,1/2"........c.covverren. 3
14 31146 WIRE LOOM,.413" NON-SLIT***
15 38602 WIRE CABLE,18GA/7CONDUCTOR
16 40688 OUTLET BOX,4X4X2,DPL.............. 1
(to SN DPL03-1154)
16A 38698 JUNCTION BOX....cooovvevivieeeeeeeennnnn, 1
(from SN DPL03-1155)
-- 100060 PLUG,CAP,.875% X .172 GRIP
(from SN DPL03-1155)
17 6090 SCREW,HHC,1/4-20 X .75
(to SN DPL03-1154)
Genie

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

75



January 2015

I 400 Power Groups

408.1 Control Cable Assemblies, DPL-30S

(SR S SN Y

Tryyiryy

Y \
,,,,,,,,,,,

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

76



January 2015

400 Power Groups

Iltem

O© 0O N o o

9A

10
11

12
13
13A

14

Part No.

6540

35049

33590

33591

83095

41228

33580

33589

33591

35991

25926
40735
23394
8915
7057

69445

41968
6633

7339
27676
100323

22699

Description Qty.
WIRE

CABLE,16/6,SO,BULK....... 96-inches
POWER CABLE,MAST TO PLAT.....1

PLUG,CONNECTOR,FEMALE*
requires part number 33591, order
separately

SEAL,CABLE CONNECTOR,HT
SHRINK
includes heat shrink tubing

PIN CONNECTOR,MALE

POWER
CABLE,MAST/BASE,DPL-S............ 1

PIN CONNECTOR,FEMALE ***

PLUG,CONNECTOR,MALE*
requires part number 33591; order
separately

SEAL,CABLE CONNECTOR,HT
SHRINK
includes heat shrink tubing

NUT,WELD 1/4-20, PLATED
L 8

WASHER,FLAT,M6 PLTD.

SPACER, 1/4ID3/80D, .875LG........ 4
PULLEY,ELEC.CNTRL.CABLE,AWP.4
SCREW,HHC,1/4-20 X 1.25

CONN. SQZ,1/2NPT .39-.56

CONNECTOR, SQZ, .39/.75 PT......2
(from SN DPL04-1200) (CE Models)

OUTLET BOX, DRILLED DPL......... 2

OUTLET BOX CAP....cciiiiiiiiiiins 2
(includes mounting fasteners)

SCREW,HHC,1/4-20 X .5
COIL CORD,16/6,AWP2.................. 1

COIL CORD, 16/7 SO, 600V
(from SN DPL04-1200) (CE Models)

WASHER,FLAT,M10,ZINC PLTD......1

Part No. 40461

Ganie

408.1 Control Cable Assemblies, DPL-30S

DPL-25S, DPL-30S, DPL-35S

77



I 400 Power Groups January 2015

409.1 Control Hose Assemblies, Air Powered Models

;
(S

é
= )
.."\\le
£ < 2 »
\\W)

Gm‘e
ATEREX BRAND

78 DPL-25S, DPL-30S, DPL-35S Part No. 40461



January 2015 400 Power Groups |
409.1 Control Hose Assemblies, Air Powered Models
Iltem Part No. Description Qty.
8915 SCREW,HHC,1/4-20 X 1.25
25926 WASHER,FLAT,M6 PLTD.
3A 23394 PULLEY,ELEC.CNTRL.CABLE,AWP.4
DPL-25S
3B 23394 PULLEY,ELEC.CNTRL.CABLE,AWP.6
DPL-30S
4A 40735 SPACER, 1/41D3/80D, .875LG........ 4
DPL-25S
4B 40735 SPACER, 1/41D3/80D, .875LG........ 6
DPL-30S
5A 35991 NUT,WELD 1/4-20, PLATED
Ll e, 12
DPL-25S
5B 35991 NUT,WELD 1/4-20, PLATED
Ll e, 14
DPL-30S
37691 FORMING, CABLE/HOSE, ZINC.....3
7339 SCREW,HHC,1/4-20 X .5
23396 SPRING,CONTROL CABLE,
AWP......ooiiieeeeeeeeeee e 1
9 6889 NUT,LP NYLOCK,1/4-20
10 8914 SCREW,HHC,1/4-20 X .625
11 6833 CLAMP,0.50,#8 X 1/4,RUB CUSH....1
12 22699 WASHER,FLAT,M10,ZINC PLTD......1

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

79



January 2015

I 400 Power Groups

‘ 410.1 Battery Charger, Lester Models

Q—amrp

Genie
S, DPL-30




January 2015

400 Power Groups |

Iltem Part No.

1 8991
1A 9517
1B 35805

13008-6
9505

4 8992

5 9503
5A 41330
5B 9513
5C 41331

6 9509

7 9515
7A  13008-3

8 27262

9 85225

Description Qty.

The Lester Charger is no longer
available as a replacement charger
for the DPL Super Series. Please refer
to 409.2 for replacement kit part
number.

TIMER,12HR,CHARGER
MOD.#2002%*.......veeieeeiieniieeieeninen 1
(for Genie part numbers 8029 and
8030)

TIMER,16HR,CHARGER MOD.#9817
(for Genie part number 8031)

TIMER ASSY,CHARGER
MOD.#13310

(for Genie part number 19391)

FUSE ASSY-BOOM CHARGER......1
AMMETER, 30 AMP.........ccocvviiinnns 1

(includes mounting bracket and
fasteners)

KNOB,TIMER.......ccooiiiiiiiii. 1

CASE,COMPLETE 9815...........cu... 1
(for Genie part number 8029) (includes
case, cover and mounting brackets)

CASE,COMPLETE 9816
(for Genie part number 8030) (includes
case, cover and mounting brackets)

CASE,COMPLETE 9823
(for Genie part number 8031) (includes
case, cover and mounting brackets)

CASE,COMPLETE 13310

(for Genie part number 19391)
(includes case, cover and mounting
brackets)

RECEPTACLE-MOTOR BASE,115

(for Genie part number 8029)
CAPACITOR-3.0 MFD,660VAC

(for Genie part numbers 8030 and
8031) (50 Hz model chargers)

CAPACITOR,6
MFD,660VAC-CHARGR*

(for Genie part numbers 8029 and
19391) (60 Hz model chargers)

HEATSINK ASSY W/DIODES
(23442) oo, 1

TRANSFORMER (8030 & 8031).....1
(for Genie part numbers 8030 and
8031)

Part No. 40461

Ganie

410.1 Battery Charger, Lester Models

Iltem Part No. Description Qty.

9A 85226 TRANSFORMER (8029)
(for Genie part number 8029)

DPL-25S, DPL-30S, DPL-35S 81



I 400 Power Groups

January 2015

411.1 Battery Charger, Signet Model

®

Ganie

®

©

®

@ @

82 DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015

400 Power Groups

Iltem Part No.

-- 145256

-- 145263

~ 145264

-- 145265

1 100161

-- 100170

- 97059

48282

55021

55018

5 55019

6 71706

- 144161

6A 144161

6B 144161

55010
46440
- 46441

Description Qty.

FORMING,QUICK DISCONNECT
BRKT
CE models, from SN DPL10-1850

HARNESS,POS,QUICK
DISCONNECT
CE models, from SN DPL10-1850

HARNESS,NEG.QUICK
DISCONNECT
CE models, from SN DPL10-1850

HARNESS,POS.FUSE TO MOTOR
CE models, from SN DPL10-1850

CHARGER,12VDC HI/LO, AWP/IWP
(from SN DPL04-1212) (power cord
not included)

KIT,CHARGER,DPL
(to SN DPL04-1211) (includes
mounting bracket)

FUSE,BATTERY CHARGER**
(from SN DPL04-1212)

POWER CORD, IEC 320 BLANK.....1
POWER CORD,US 110***
POWER CORD,UK-HIGH

VOLTAGE ™ ..o 1
(220V AC)
POWER CORD,NOVON***__........... 1
(220V AC)
POWER CORD, UK 110................. 1

(British 3 pin, 110V AC plug) (includes
item 2)

PLUG,PWR,UK,16AMP,3PIN,BLK

PLUG,PWR,UK,16AMP,3PIN,BLK
to SN DPL12-2043

PLUG,PWR,UK,16AMP,3PIN,BLK
from SN DPL12-2044

LOCK, CONNECTOR...........cccueveee. 1
CONNECTOR,IEC 320 INLET........ 1
PIN,CONNECTOR,IEC320

Part No. 40461

Ganie

411.1 Battery Charger, Signet Model

DPL-25S, DPL-30S, DPL-35S

83



400 Power Groups

January 2015

412.1 Hydraulic Hoses and Fittings (to SN DPL03-1336)

g

g

MAST MAST
LIFT LIFT
CYLINDER CYLINDER
EXT. T EXT. T
1 1 1 1

(2) (2)
\Z/ \Z/
() (4
\_/ N
3
® ®
T /7\ Pressure
\/ Switch
3
6 6
P T
Hydraulic s
Power Unit N
O HOSE ASSEMBLY
<> CONNEGTOR
Genie

84

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015

400 Power Groups

Iltem Part No.

- 40687
13755
41170

8342
41176

5 41171

12340
100153

412.1 Hydraulic Hoses and Fittings (to SN DPL03-1336)

Description Qty.

HYDRAULIC HOSE KIT,DPL
CONNECTOR,070120-4-4.............. 5

HOSE
ASSY,SYNFLEX,RETURN,DPL...... 2
(components: 78855, 78855 and
78852 @ 42 inches)

TEE,UNION,070401-4................... 3

HOSE
ASSY,SYNFLEX,PRESSURE,DPL..1
(components: 78855, 78855 and
78852 @ 46 inches)

HOSE
ASSY,SYNFLEX,PRESSURE,DPL..1
(components: 80613, 8761 and 80612
@ 12 inches)

ELBOW,070220-4-6.............ccocueneee. 2
HOSE ASSY, PRESSURE
SWITCH...oiiiiiiiii e, 1

(components: 48800, 48800 and
48751 @ 8.5 inches)

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

85



I 400 Power Groups

January 2015

412.2 Hydraulic Hoses and Fittings (from SN DPL03-1337)

CE

‘models

e

MAST
LIFT
CYLINDER

EXT. T

1 1

g
=
@
L
3
@
I
I

O,

/2\

T

Hydrauiic
Power Unit

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

g

MAST
LIFT
CYLINDER
EXT. T
1 1
(2)
\Z/
Fiow Control Valve
1
ANSI
models
(4)
\_/
3
® ®
7
8 8
P T
Hydraulic o
Power Unit N
-Q HOSE ASSEMBLY
<> CONNECTOR
Genie

86

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015

400 Power Groups

Iltem Part No.

13755
80625
3 25628
4 80624
5 80626
6 80627
45415
12340
13757
10 38659

412.2 Hydraulic Hoses and Fittings (from SN DPL03-1337)

Description Qty.
CONNECTOR,070120-4-4.............. 8
HOSE

ASSY,PARKER,RETURN,DPL........ 2
(components: 78855, 78855 and
78852 @ 44 inches)

TEE,BRANCH,070429-4-4.............. 2

HOSE
ASSY,PARKER,PRESSURE,DPL....2
(components: 78855, 78855 and
78852 @ 48 inches)

HOSE
ASSY,PARKER,PRESSURE,DPL....1
(components: 80613, 80613 and
80612 @ 14 inches)

HOSE
ASSY,PARKER,RETURN,DPL........ 1
(components: 80613, 80613 and
80612 @ 14 inches)

ELBOW,070221-4-4.......ccccovvvvvunnnnnn. 1
ELBOW,070220-4-6..........ccovevueennnen. 2
TEE,RUN,070432-4.......ccccceevvveenennn 1
(CE models)

CAPHYDRAULIC (RECYCLE)........ 1
(CE models)

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

87



I 500 Platform Components January 2015

501.1 Platform Assembly

7

8 @@%@3(0 ® O

Genie
88 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015 500 Platform Components |
501.1 Platform Assembly
Item Part No. Description Qty. |Item Part No. Description Qty.
-- 41229 PLAT.ASSY.,W/DECALS DPL-S 22 41234 DECAL PLATE W/WRDS,DP-25S/30S
(does not include decal plate and (all models) (to SN DPL04-1199)
manual storage box) (includes items 1-4)
6271 RIVET,STL,STL.MAN,P,.25 X .25 22B 107035 DECAL PLATE ASSY,DPL 25/30S,CE
41231 PLAT.END RAIL W/DECAL, (to SN DPL04-1188) (CE models)
DPL-S* ..o 1 (includes items 1-4)
(all models, includes items 1, 3 and 4) 22D 107037 DECAL PLATE ASSY,DPL-25/30,CSA
3 1487 GATE LATCH (includes items 1-4)
CASTING--DRILLED........cccceeeveeeen 2 22E 107034 DECAL PLATE W/WRDS,DPL-35S
4 33674 PIN,LOCK,SHORT**_.................... 2 (to SN DPL04-1188) (ANSI models)
(includes items 1-4)
5 14182 SCREW,FHS,1/4-20 X 1
22G 107036 DECAL PLATE ASSY, DPL 35S,CE
6 6091 NUT,NYLOCK,1/4-20 (to SN DPL04-1188) (includes items
7 41175 CLEAT,D-RING 1-4)
(to SN 1500-704) (refer to 503.1) 221 107040 DECAL PLATE ASSY,DPL-35S,CSA
7A Ref. Lanyard Attachment (includes items 1-4)
(from SN 1500-705) (refer to 503.1)
11652 NUT,WOO0D,1/4-20
1488 RAILING CATCH
CASTING--DRILLED........cccvvvvvveeens 2
10 41230 PLAT.SIDE RAIL W/DECALS, DPL-S
(to SN DPL04-1188) (includes items
1,9, 11, 18 and 19; all models)
-- 48427 RAIL HANDLE BAR DPL
(all models)
11 4512 SPACER,NYL .25 X .69 X .25.......... 4
12 28487 SCREW,BHHS,3/8-16 X 1
13 33720 BEARING,FLANGE,3/8 ( AWP &
LS )RR 4
14 7713 NUT,LP NYLOCK,3/8-16
15 41965 PLAT.DECK,PLYWOOD,DPL
S-SERIES.....ccccoiiieiiii e 1
(to SN 1500-704) (includes items 5-8)
15A 40252 PLYWOOD, STD
PLATFORM,DPL-SS........ccevvvrinnee 1
(from SN 1500-705) (includes items
5-8)
16 40236 PLATFORM FRAME
WELDMENT,DPL......ccovviiiviiiiieee, 1
17 6090 SCREW,HHC,1/4-20 X .75
18 6587 HANDLE GRIP, RUBBER .75 X
A5 2
19 41179 TUBE,VINYL, 1.00"0OD X .75
ID e 6-inches
20 6638 WASHER,FLAT,USS,1/4"Y
21 41255 BOX,INSTRUC.STORAGE,DPL-S
(to SN DPL04-1189) (all models)
Genie

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

89



I 500 Platform Components January 2015

501.1 Platform Assembly - ANSI Models(All) and Australia Models (to SN DPL12-2054)

® @ OG0




January 2015

500 Platform Components |

501.1 Platform Assembly - ANSI Models(All) and Australia Models (to SN DPL12-2054)

Iltem

© 00 N o 0o b

10

10A

10B

11
12
13

14
15A

15B

16

17

Part No.

41229

6271

41231

1487

33674
105092
6091
236380
11652
1488

41230

48427

41230

107041

4512
28487
33720

7713
40252

236376

40236

6090

Description Qty.

PLAT.ASSY.,W/DECALS DPL-S
(does not include decal plate and
manual storage box)

RIVET,STL,STL.MAN,P,.25 X .25

PLAT.END RAIL W/DECAL,
DPL-S** ..ttt 1
(all models, includes items 1, 3 and 4)

GATE LATCH
CASTING--DRILLED.......ccccceernnns 2

PIN,LOCK,SHORT***.........cccovvrnnn. 2
BOLT,CARRIAGE,3/8-16X1.25,GR5.4
NUT,NYLOCK,1/4-20

TIE DOWN,D-RING...........ccvvernnnnn. 2
NUT,WOOD,1/4-20

RAILING CATCH
CASTING--DRILLED.......c.ccceernes 2

PLAT.SIDE RAIL W/DECALS, DPL-S
(to SN DPL04-1188) (includes items
1,9, 11, 18 and 19; all models)

RAIL HANDLE BAR DPL

(all models)

PLAT.SIDE RAIL W/DECALS,

(from SN DPL04-1189) (includes items
1,9, 11, 18 and 19) (USA, Canadian
and Australian models)

PLAT.SIDE RAIL W/DECALS, DPL-S
(from SN DPL04-1189) (includes items
1,9, 11, 18 and 19) (Asian, European
and South American models)

SPACER,NYL .25 X .69 X .25.......... 4
SCREW,BHHS,3/8-16 X 1
BEARING,FLANGE,3/8 ( AWP &

NUT,LP NYLOCK,3/8-16

PLYWOOD, STD
PLATFORM,DPL-SS

(from SN 1500-705) (includes items
5-8)

PLYWOOD PLATFORM,
SELF-EXTINGUISHING...........cceu.. 1
for CE units

PLATFORM FRAME
WELDMENT,DPL......ooeiiiis 1

SCREW,HHC,1/4-20 X .75

Part No. 40461

Iltem

18

19

20
21

21A

21B

22

22A

22B

22C

22D

22E

22F

22G

22H

221

Ganie

Part No.

6587

41179

6638
41255

41255

39552

41234

41234

107035

107038

107037

107034

107034

107036

107039

107040

Description Qty.

HANDLE GRIP, RUBBER .75 X
A5 e 2

TUBE,VINYL, 1.00"OD X .75
IDiccrrrrrr e 6-inches

WASHER,FLAT,USS,1/4"Y

BOX,INSTRUC.STORAGE,DPL-S
(to SN DPL04-1189) (all models)

BOX,INSTRUC.STORAGE,DPL-S....1
(from SN DPL04-1189) (USA,
Canadian and Australian models)

BOX,INSTRUCTION STORAGE
(from SN DPL04-1189) (Asian,
European and South American
models)

DECAL PLATE W/WRDS,DP-25S/30S
(all models) (to SN DPL04-1199)
(includes items 1-4)

DECAL PLATE
W/WRDS,DP-25S/30S......cccccveeenns 1
(from SN DPL04-1189) (USA,
Canadian and Australian models)
(includes item 1-4)

DECAL PLATE ASSY,DPL 25/30S,CE
(to SN DPL04-1188) (CE models)
(includes items 1-4)

DECAL PLATE W/SYMB,DPL-25/30S
(from SN DPL04-1189) (includes items
1-4) (European, Asian and South
American models)

DECAL PLATE ASSY,DPL-25/30,CSA
(includes items 1-4)

DECAL PLATE W/WRDS,DPL-35S
(to SN DPL04-1188) (ANSI models)
(includes items 1-4)

DECAL PLATE
W/WRDS,DPL-35S.......cccceviernene 1
(from SN DPL04-1199) (includes items
1-4) (USA, Australia)

DECAL PLATE ASSY, DPL 35S,CE
(to SN DPL04-1188) (includes items
1-4)

DECAL PLATE W/SYMB,DPL-35S
(from SN DPL04-1189) (European,
Asian and South American models)
(includes items 1-4)

DECAL PLATE ASSY,DPL-35S,CSA
(includes items 1-4)

DPL-25S, DPL-30S, DPL-35S

91



I 500 Platform Components January 2015

502.1 Platform Assembly with Limit Switches - CE Models (All) and Australia Models (from
SN DPL12-2055)

O@®®

gl W NN S

Genie
92 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

500 Platform Components

502.1 Platform Assembly with Limit Switches - CE Models (All) and Australia Models (from

Iltem

O 0 N o

12
13

Part No.

1505

7056

22541
28688

6540

6091

6356

6090
35049

33590

33591

83095
35065
7057

6271
45470

Description Qty.

WIRE CABLE,16/2
SJO,BULK.......ovveeeivre 126-inches
(limit switch to junction box)

CONN,SQUEEZE,1/2NPT

.38-.50,SM....ccoiiiiiiiiiiii e, 3
SCREW,RHM,10-32 X 1.5
SWITCH,LIMIT ... 2

(includes items 2 and 3)

WIRE CABLE,16/6,SO,BULK
(upper junction box to platform, 16
gauge, 6 conductor)

NUT,NYLOCK,1/4-20
WASHER,LOCK,.25
SCREW,HHC,1/4-20 X .75

POWER CABLE,MAST TO PLAT.....1
(upper junction box to lower junction
box)

PLUG,CONNECTOR,FEMALE*
requires part number 33591; order
separately

SEAL,CABLE CONNECTOR,HT
SHRINK
includes heat shrink tubing

PIN CONNECTOR,MALE

T-BOX,2.75 X 4.5 X 2.0 IND............. 1
CONN. SQZ,1/2NPT .39-.56
MED.....ccoooiiiiii, 1

RIVET,STL,STL.MAN,P,.25 X .25
CLAMP,0.31,#5 X 1/4,RUB CUSH....3

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

SN DPL12-2055)

93



I 500 Platform Components

January 2015

503.1 Platform Railing Latch

® © O

©

Gm‘e
ATEREX BRAND

94

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015 500 Platform Components |
503.1 Platform Railing Latch
Iltem Part No. Description Qty.
40693P PLATE,LATCH GUIDE,PAINTED.....2
13918 SCREW,HHC,3/8-16 X
1.75,GRD.8.....ciiiiieeiiiieeeee 6
3 4828 NUT,NYLOCK,3/8-16
4 41966 SHAFT ASSY.SIDE RAIL
LATCH-DPL....ooiiiiiiiiiiiiiiiiiieee, 1
(includes items 5 and 8)
5 12016 PIN,COTTER,.125 X .75......ccccuveee.. 4
6 40691 HANDLE,SIDE RAIL LATCH,DPL....1
7 8393 HANDLE, VINYL, (RED) 5"............ 2
8 22547 PIN,ROLL,.188 X 1.25**.................. 4
9 41169 BUSHING, FLNG,3/8X1/2X3/.......... 6
10 5397 WASHER,FLAT,USS,5/16",Y
11 41168 SPRING,.063X.60X3.5 LONG......... 2
12 8516 SCREW,HHC,3/8-16 X 1.50,GR5
13 57266 PLATE, LANYARD
ATTACHMENT ...t 2
(from SN 1500-705)
14 57193 LANYARD ATTACHMENT, DPL....... 2
(from SN 1500-705)
14A Ref. Lanyard Attachment

(to SN 1500-704) (refer to 501.1)

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

95



I 500 Platform Components January 2015

‘ 503.1 Platform Railing Latch

@G

Genie
96 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015 500 Platform Components |
503.1 Platform Railing Latch
Iltem Part No. Description Qty.
40693P PLATE,LATCH GUIDE,PAINTED.....2
13918 SCREW,HHC,3/8-16 X
1.75,GRD.8...ceoiireiiinresnieieens 6
3 4828 NUT,NYLOCK,3/8-16
4 41966 SHAFT ASSY.SIDE RAIL
LATCH-DPL....ooiiieicireeienees 1
(includes items 5 and 8)
5 12016 PIN,COTTER,.125 X .75.....cc.cevvrnvn. 4
6 40691 HANDLE,SIDE RAIL LATCH,DPL....1
7 8393 HANDLE, VINYL, (RED ) 5"............ 2
8 22547 PIN,ROLL,.188 X 1.25%*................. 4
9 41169 BUSHING, FLNG,3/8X1/2X3l.......... 6
10 5397 WASHER,FLAT,USS,5/16",Y
11 41168 SPRING,.063X.60X3.5 LONG......... 2
12 8516 SCREW,HHC,3/8-16 X 1.50,GR5
13 57266 PLATE, LANYARD
ATTACHMENT ....ocvoiinienn. 2
(from 1500-705)
14A  57193P LANYARD ATTACHMENT, DPL.......2
14B 236377 WELDMENT,LANYARD
ANCHOR......ovmiiiriseiniee s 2
15 236380 TIE DOWN,D-RING.......cooorrrrirnnene. 1

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

97



I 500 Platform Components January 2015

504.1 Platform Controls

© @

EURC
UK 220V AC
No Plug

UK 110V AC

Genie
98 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015 500 Platform Components |
504.1 Platform Controls
Item Part No. Description Qty. |Item Part No. Description Qty.
-- DPL Super Series Models from -- 33590 PLUG,CONNECTOR,FEMALE*
DPL02-954 to DPL04-1203 were requires part number 33591; order
produced using three different red separately
emergency stop buttons in the 33501 SEAL,CABLE CONNECTOR,HT
platform control box. Refer to the SHRINK
specific control box to determine the includes heat shrink tubing
correct replacement parts
-- 83095 PIN CONNECTOR,MALE
1 100256 CONTROL BOX,THREE
BUTTON oo 1| 1A Ref. Power Cable Assembly - Oval
(replaced part number 23380) Outlet Box to Platform, DPL-30S
refer to 408.1
1A 100256 CONTROL BOX,THREE ( )
BUTTON oo 1 11B 41227 POWER CABLE,MAST/PLAT.......... 1
(replaced part number 23380) (DPL-355)
1B 26523 CONTROL -- 33590 PLUG,CONNECTOR,FEMALE*
BOX,3BUTTON,PNEUMATIC requires part number 33591; order
air-powered model only separately
21019 SCREW,PHIL,PHM,10-24 X.5,SEMS - 33591 EEQIFN?(ABLE CONNECTOR,HT
I\R/I?)fL.lrIIDte::;:rlr?kt)i// Platform Controls includes heat shrink tubing
(refer to 501.1) -- 83095 PIN CONNECTOR,MALE
4 21018 SCREW’PHIL,PHM’10_24 X38’SEMS 12 100113 LCEED, R(Ele FLASHING ..................... l
models
5 10775 T-BOX,2.75 X 4.5 X 2.0.cccecvcvvrnenn 1 ( )
13 39540 ALARM,STEADY TONE***.............. 1
5A 10775 T-BQX,2.75 X 45X 2.0 2 Does not include 72326 nut
(equipped with platform overlaod)
-- 100100 PLATE, LED-ALARM PANEL
6 10777 COVER,BLANK........cccriiiiiirrecin, 1 (not shown)
(includes gasket and mounting
fasteners) - 72326 NUT - PLASTIC,RING FOR ALARMS
7 33724 KIT,GASKET,UK POWER TO 14 13585 OUTLET,110V GFCI***.........cccvvnne.. 1
F_’LAT ................................................ 1 15 45437 COVER,GFCI,WEATHERPROOF....1
(includes one each p/n 66355 and (includes gasket and mounting
66356) fasteners)
-- 66355 GASKET, UK & DIN PWR. TO PLAT. 16 12456 NIPPLE,1/2" CONDUIT........cccc...... 1
4.6 x 2.9 inches (to SN 953)
-- 66356 GASKET, UK RECEPTACLE 16 80712 NIPPLE,1/2" CONDUIT
2.9x 2.9 inches (from SN 954)
8 33629 PLATE,UK POWER TO 17 124975 KIT,BLACK SELECTOR SWITCH....1
PLATFORM.......ooviiiiieie e, 1 (to SN DPL02-953) (this is an update
8A 33629 PLATE,UK POWER TO kit which contains the components
PLATFORM........ormveerrrenerenereonne 1 listed below; the original selector
to SN DPL12-2043 switch is no longer available. If this kit
has already been installed on unit,
8B T112561 PLATE,UK,POWER TO PLAT components may be ordered
from SN DPL12-2044 individually)
9 T112563  SVCKITUK - 66816 CONTACT,N.O.
RECEPT.REPLACEMENT............... 1 (to SN 953)
10 7057 CONN. SQZ,1/2NPT .39-.56 ~ 66821 BASE,WITHOUT CONTACTS
MED....ciitiiiiieieeeeese e 1 (to SN 953)
11 35049 POWER CABLE,MAST TO PLAT.....1 — 80716 SWITCH,SELECTOR,BLACK
(DPL-25S) (to SN 953)
Genie

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

99



I 500 Platform Components January 2015

504.1 Platform Controls
(continued)

Item Part No. Description Qty. | ltem Part No. Description Qty.
17A 80716 SWITCH,SELECTOR,BLACK.......1 | 19C 66812 BUTTON,PUSH,RED MUSHROOM
(from SN 954) HEAD ..o 1
- 80714 CONTACTOR BLOCK,N.O.............. 1 (40 mm) (from SN 954)
(from SN 954) - 80715 CONTACTOR BLOCK,N.C.............. 1
18 124644 KIT,A/IWP/DPL,BKPSH ZA2 TO (40 mm) (from SN 954)

(to SN DPL02-953) (this is an update
kit which contains the components
listed below; the original black push
button is no longer available. If this kit
has already been installed on unit,
components may be ordered

individually)
-- 66816 CONTACT,N.O.
(to SN 953)
- 66821 BASE,WITHOUT CONTACTS
(to SN 953)
-- 80076 BUTTON,PUSH,BLACK W/SEAL
(to SN 953)
18A 80076 BUTTON,PUSH,BLACKW/SEAL.....1
(from SN 954)
-- 80714 CONTACTOR BLOCK,N.O.............. 2
(from SN 954)
19 124641 KIT,ESTOP, A/IWP/DPL........ccccc...... 1

(to SN DPL02-953) (this is an update
kit which contains the components
listed below; the original E-Stop button
is no longer available. If this kit has
already been installed on unit,
components may be ordered
individually)

-~ 66812 BUTTON,PUSH,RED MUSHROOM
HEAD
(to SN 953)

- 66818 CONTACT,NC
(to SN 953)

-~ 66821 BASE,WITHOUT CONTACTS
(to SN 953)

19A 80719 BUTTON, STOP, RED..........ccoc...... 1
(30 mm) (ANSI models) (from SN 954
to 1203)

-- 80715 CONTACTOR BLOCK,N.C.............. 1
(30 mm) (ANSI models) (from SN 954
to 1203)

19B 80713 BUTTON,STOP,RED..........ccccueruneene 1
(22 mm) (CE models) (from SN 954
to 1203)

-- 80715 CONTACTOR BLOCK,N.C.............. 1
(22 mm) (CE models) (from SN 954
to 1203)

Genie
100 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015 500 Platform Components |

504.1 Platform Controls
(continued)

This Page Intentionally Left Blank

Genie
Part No. 40461 DPL-25S, DPL-30S, DPL-35S 101




ry 2015

Janua

I 600 Accessories

nt Tube Caddy

‘ 601.1 Laser Locating Light, Tool Tray and Fluoresce

Genie
S, DPL-30




January 2015

600 Accessories

Iltem Part No.

1 43078
80997
38226

4 9599-S

601.1 Laser Locating Light, Tool Tray and Fluorescent Tube Caddy

Description Qty.
LASER,LOCATING ACCESSORY....1
does not include item 2

FORMING, LASER LOCATOR........ 1
FLORESCENT TUBE CADDy......... 1
TOOL TRAY ACCESSORY***......... 1

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

103



I 600 Accessories January 2015

602.1 Operational Warning Light and Descent Alarm

Genie
104 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

600 Accessories

Iltem

O 0 N o

10
11

12

13
14

Part No.

45383

72326
231237

226393
72282
6606
15513
41452-S

6091
4828
6175
41245

6090

7056

6935

602.1 Operational Warning Light and Descent Alarm

Description Qty.

ALARM,WARBLE TONE 5-30
VDC* i, 1
Does not include 72326 nut

NUT - PLASTIC,RING FOR ALARMS
STROBE, AC COMPAT., 12-80V

FLASHTUBE,STRAIGHT,360DEG,BULB
LENS,AMBER,STROBE,FIREBOLT
SCREW,RHM,10-32 X .75
NUT,HEX,10-32

PLATE,STROBE/ALARM
MTG,PAINTED........ccccoviiiiiiii 1

NUT,NYLOCK,1/4-20
NUT,NYLOCK,3/8-16
SCREW,HHC,3/8-16 X 1

BRKT.,MAST BRACE
W/DECAL,DPL-S.......cccoviiiieiernnennn 1

SCREW,HHC,1/4-20 X .75

Ref. Ground Controls
(refer to 405.1 or 406.1)

CONN,SQUEEZE,1/2NPT

LOCKNUT,ELEC,1/2"

Ref. Ground Control Box Mounting
Bracket
(refer to 310.1)

Part No. 40461

DPL-25S, DPL-30S, DPL-35S

Ganie

105



January 2015

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page Part Number Page Part Number Page

100060 124569 28487 ... 67-68, 71-73
100100 ... 124641 67-68, 71-73, 28688 . .33

100102 100 31146 ... 25,27, 29, 31
100113 124642 67-68, 71-73 31182 25,27, 29, 31
100136 ... 124644 67-68, 71-73, 31632-2000

100138 32424-S ...

100139 124646 32425-S ...

100142 ... 124647 ... 32469 ...

100153 124792 32476 ...

100161 124793 33578 ... 72-73

100169 ... 124975 ... 33580 . .68, 72-73, 75, 77

100170
100256
100323 ..
100866
100867
100868 ..
100869 ..
100987 ..
100988 ..

33581 ...
33582 ...
33584 .
33585 ...
33586 ...
33587

33589

33590 ...

10153 .. 33591 ...
104935 ..
105092 ..
10587 .. 33605
10597 .. 33629
107018 33674 ...
107030 33720 ...
107031 ... 33724
107032 33996 ...
107033 35039 ...
107034 ... 35049 ...
107035
107036 35065 ...
107037 ... 35695
107038 35697 ...
107039 35698 ...
107040 ... . 35699 ...
107041 51,53-54, 105 35703-6813
10775 51, 53-54 35704-6813 ...............
10777 .. 35705 ...
109644 35706 ...
109679 35707 ...
109680 ... 35709
109681 ... . 35710
109689 ... 59, 61, 63, 65, 35711
109713 ... 68, 73,99-100 35712
109715 ... ..99-100 35714
109815 ... .57 35715
109870 ... ..67-68, 71-73 35722
109988 ... .93 35724
115053 ... .95, 97 35725
35726 ...
35727P
35728
35730 ...
35733 ...
35734 .
35757 ...
35758 ...
35759

35760 ...
35761 ...
35805

35846 ...
35991 ..

37118 ...
37384 .
37385
37386
37387
37686
37691 .
37704 ...

Genie

ATEREX BRAND

72-73
68, 73

72-73

68, 73
73

.68, 73
.68, 72-73, 75, 77

67-68, 7273

77,93, 99-100
67-68, 7273

75,77, 93, 99—
100

.68
.99-100

19, 47,89, 91
19, 49, 89, 91

.99-100

71-73
68, 73
67-68, 7273
77,93, 99-100

35, 37, 39

.35, 37, 39

25,27,29,31,33
25,27,29,31

.25, 27,29, 31
.25, 27, 29, 31
27,29, 31
.35, 37, 39
.35, 37, 39

72-73

27,29,31,41
43-44, 47,75
77,79
11-12, 15

.35, 37, 39
.35, 37, 39
.35, 37, 39
.35, 37, 39
27,29, 31
75,79

68, 72-73

67-68, 72-73
67-68, 72-73
..103
43-44
27,29, 31
..43-44
25,27,29,31
47

, 73

,27,29,31
38979 .. , 29, 31, 43—

38980 .....
38986 ..
39540 ..
39552 ..
39907 ..
40006P
40015P
40018P

43-44

59, 61, 63
.59, 61, 63, 65
68, 72-73
72-73

.68, 72-73
59, 61, 63, 65
63, 65

.59, 61, 63
.59, 61, 63, 65

106 DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page
40464 ... 11-12 41333 . 59, 61, 63, 65 6090 ....coiiieie 19, 41, 43-44
51, 53-54, 57
75, 89, 91, 93
105
. 6091 ..o 19, 41, 43-44
77 47,51, 53-54
103 57,75, 89, 91
.53-54 93, 105
.68 6095 19, 35, 37, 39
.51, 53-54, 57 6097 19, 25, 27, 29
72-73 31, 33, 49,51, 54
49, 57 6145 ... 57
43-44 6175 47, 49, 51, 54
43-44 105
19
11-12, 15, 17
..12,15, 17
12, 15,17
89, 91, 93
. .12, 15,17
..25,27,29,31 12, 15,17

....99-100

.93
....51, 53-54, 57
.51, 53-54, 57

25,27,29,31
51, 53-54, 57
..43-44

.41

.75 .51, 53-54, 57
.19 .51, 53-54, 57
.95, 97 .19

. ....19, 25, 27, 29
.85 31, 35, 37, 39

47, 49, 95, 97

68, 7273, 99—
100

68, 72-73, 75, 77
.89, 91

89, 91

89, 91

..51, 53-54

.89, 91

.71-73

..67-68

.67-68, 71-73
....19, 47
....51, 54
.19
.25, 27,29, 31

19, 27, 29, 31, 93
.12

35, 37,39

.77, 93
89, 91
105
.21
AT, 77
...99-100
...99-100
.41
19, 41, 51, 53—
54,57, 89, 91
.51, 53-54, 57
67-68, 71-73, .
100 67-68, 72-73
66816 .....ccceiiiiiins 67-68, 71-73, 77,93, 99-100
99-100 85
66818 .....ccciiiiiie 67-68, 71-73, 51, 53-54, 57
100 49, 95, 97
66821 ....coooeiiiiis 67-68, 71-73, AT
99-100 19, 49, 95, 97
6714 ... 19
6825 . .19
6833 ... 47,79
6873 ... 51, 53-54, 57
6888 ... 47,51, 53-54
57,75
6889 57,75, 79
69248 .19
6935 68, 72-73, 75,
105
69445 7
69845 .. ...68, 73
69847 .. ...68, 73
69850 .. .47
69864 .. ...68, 73
7056 68, 72-73, 93
105
7057 ... 47,75, 77,93
99-100

89, 91 33, 41, 49
..41,47,75,77,79
. e 21, 25, 27, 29,
11-12, 15 6086 ...oovveiiiieeei 25, 35, 37, 39, 47 31, 33, 49, 89, 91
80076 ...eevveeeeeiiiis 67-68, 71-73
100
Genie

Part No. 40461

ATEREX BRAND

DPL-25S, DPL-30S, DPL-35S 107




I January 2015

| Part Number Index (continued)

Part Number Page

67-68, 71-73
67-68, 72-73
.67-68, 71-73
.51, 53-54

Genie

ATEREX BRAND

108 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

Part Description Index |

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

#
#6 SQ.DR.SELF DRILL/TAP SCREW.....72-73

1
10-32 X .375 SELFTAP SL.HX.HD.....65

A

ALARM,STEADY TONE***.....99-100

ALARM,WARBLE TONE 5-30 VDC***.....105

AMMETER, 30 AMP.....81

ASSY,PRESS.SWITCH COVER***.......51, 53—
54

ASSY,SER # LABEL,POWERED/GR **.....12,
15,17

B

BASE ASSY, W/SYMBOLS,DPL.....19

BASE ASSY.,W/SYMBOLS,DPL.....19

BASE ASSY.,W/WORDS, DPLSS**** ...19, 57

BASE ASSY.W/WORDS, DPLSS.....19

BASE COVER ASSY.W/SYMBL,DPL**......53—
54, 57

BASE COVER ASSY.W/WORDS,DPL**.....51,
53-54, 57

BASE, WITH 3 N.O. CONTACTS.....71-73

BASE,WITHOUT CONTACTS...67-68, 71-73,
99-100

BATTERY CABLE,BLACK,DPL......51, 53-54,
57

BATTERY CABLE,RED,DPL.....51, 53-54, 57

BATTERY HOLDER.....68, 73

BATTERY TERMINAL PROTECTORS....... 51,
53-54, 57

BATTERY,12V GRP 4D,190 AH,DRY*........ 51,
54

BATTERY,AA,1.5V.....68, 73

BEARING, MOTOR.....59, 61, 63

BEARING,FLANGE,3/8 (AWP & ST)....19, 49,
89,91

BELL HOUSING,POWER UNIT,CE.....65

BLOCK,SLIDE,LOWER.....25, 27, 29, 31

BLOCK,SLIDE,UPPER.....25, 27, 29, 31

BOE LUBE.....25

BOLT,CARRIAGE,3/8-16X1.25,GR5.....91

BOLT,ROLLER,.470"(SHORT)........ 25, 27, 29,
31,33

BOLT,SHIM.....25, 27, 29, 31

BOLT-ROCKER, S-SERIES.....35, 37, 39

BOOT,BATTERY TERMINAL,RED........ 51, 53—
54, 57

BOX,INSTRUC.STORAGE,DPL-S.....89, 91

BOX,INSTRUCTION STORAGE.....91

BRACKET, LIMIT SWITCH.....47

BRACKET, LOWER SEQUENCING.....43-44

BRACKET,CONTROL BOX MNT,PAINTD.....47

BRACKET,CONTROL CABLE TENSION.....75

BRACKET,FUSE, TUV DPL.....51, 53-54, 57

BRACKET,LADDER PIVOT,PAINTED.....19

BRACKET,SEQUENCING,DPL.....41

BRACKET,SEQUENCING,UPPER,ZI***.....43—
44

BRACKET,SEQUENCING,UPPER,ZINC*...43—
44

BRACKET,SEQUENCING,ZINC *.....43-44

BRCKET,CARRIAGE STOP,PAINTED........ 27,
29,31
BREATHER CAP.....59, 61, 63, 65
BRKT.,MAST BRACE W/DECAL,DPL-S.....47,
105
BRKT.INTLCK.CONTC.20"OUTRIGGER.....19
BRKT.INTLCK.CONTC.26"OUTRIGGER.....19
BRKT.INTLCK.CONTC.30.5"OUTRIGR.....19
BRKT.INTLCK.CONTC.36"OUTRIGGER.....19
BRUSH KIT,12V DC MTR (08111-D).....59, 61
BRUSH KIT,SVC,(MOTOR 38151)***.....59, 61
BUNGEE CORD - 24 IN......47
BUSHING, FLNG,3/8X1/2X3/.....95, 97
BUSHING,FLANGE,3/8 OD X 1/4 ID.....43-44
BUSHING,STRAIN RELIEF, 53/64".....75
BUTTON, STOP, RED.....100
BUTTON,PUSH,BLACK W/SEAL....67-68, 71—
73, 100
BUTTON,PUSH,RED
HEAD.....67-68, 71-73, 100
BUTTON,STOPRED.....100

C

CABLE ASSY,MNUL LOWERING,DPL%%...49

CABLE ASSY,SEQ.MAST,DPL.....43-44

CABLE ASY,A/IWP/DPL,PWR INPUT.....68

CABLE ASY,DPL,GCBOX TO MOTOR.....68

CABLE,3/16,7X 19 GLV.STL. BULK.....41

CABLE,ASSY,SEQ.CARRIAGE**.....43-44

CAPHYDRAULIC (RECYCLE).....87

CAPACITOR,6 MFD,660VAC-CHARGR*.....81

CAPACITOR,MOTOR.....63, 65

CAPACITOR-3.0 MFD,660VAC 4142.....81

CARRIAGE ASSY.,DPL-25S & 35S.....33

CARRIAGE ASSY.,DPL-30S.....33

CARRIAGE EXTENSION,DPL,"BLUE".....47

CARTRIDGE W/ NUT.....61, 65

CARTRIDGE WITH NUT***.....59, 61, 63, 65

CASE,COMPLETE 13310.....81

CASE,COMPLETE 9815.....81

CASE,COMPLETE 9816.....81

CASE,COMPLETE 9823.....81

CASTER,PL, SW.SB, 8 X 2.....19

CASTER,SW LOCK, 8 X 2***,....19

CHAIN ASSY#1,72.5"COL.S-SERIES...35, 37,
39

CHAIN ASSY#2,72.5"COL.S-SERIES...35, 37,
39

CHAIN ASSY,72.5"COL. S-SERIES.....35, 37,
39

CHAIN ASSY,72.5COL.(SM)S-SERIE........ 35,
37,39

CHAIN TENSION ROCKER CAST.ZINC.....35,
37,39

CHAIN TERM,CLEVIS CYL.,ZINC....35, 37, 39

CHAIN TERM,PULLEY SUPORT-ZINC......35,
37,39

CHAIN TERM,PULLEY SUPPORT-ZNC.....35,
37,39

CHAIN TERM.LWR.SS(1 SLOT).....35, 37, 39

CHAIN TERM.LWR.SS(2 SLOT)*.....35, 37, 39

CHAIN TERMINAL CASTING,#1.....35, 37, 39

CHAIN,STD.LEAF AL522,68.13".....35, 37, 39

CHAIN,STD.LEAF AL544,68.13".....35, 37, 39

CHANNEL,BATTERY HOLD DOWN,DPL...51,
53-54, 57

MUSHROOM

Genie

ATEREX BRAND

Part No. 40461

CHARGER,12VDC HI/LO, AWP/IWP.....83

CIRCUIT BREAKER, 15 AMP.....72-73

CIRCUIT BREAKER, 8 AMP **.....72-73

CIRCUIT BREAKER,3A.....72-73

CIRCUIT BREAKER,6A.....72—-73

CIRCUIT BREAKER,8A SP.....72-73

CLAMP,0.31,#5 X 1/4,RUB CUSH.....93

CLAMP,0.50,#8 X 1/4,RUB CUSH.....47, 79

CLAMP,1.13,#18 X 1/4,RUB CUSH.....57

CLEAT,D-RING.....89

COIL CORD, 16/7 SO, 600V.....77

COIL CORD,16/6,AWP2.....77

COIL,10V DC***.....59, 61, 63, 65

COIL,12v DC.....49

COLUMN ASSY, 72.5"SS (#1).....25

COLUMN, 72.5"SS (#2).....25

COLUMN, 72.5"SS (#3 OR #5)***.....27, 29, 31

COLUMN, 72.5"SS (#4 OR #6)***.....27, 31

COLUMN, 72.5"SS (#4)***.....29, 31

CONN,SQUEEZE,1/2NPT .38-.50,SM....... 68,
72-73, 93, 105

CONN. SQZ,1/2NPT .39-.56 MED........ 47,75,
77,93, 99-100

CONNECTOR, SQZ, .39/.75 PT.....77

CONNECTOR,070120-4-4.....57, 85, 87

CONNECTOR,FEMALE,PANEL MOUNT*..72—
73

CONNECTOR,IEC 320 INLET.....83

CONNECTOR,MALE,PANEL MOUNT*......72—
73

CONTACT ASSY,26" OUTRIGGER.....23

CONTACT ASSY., 20" OUTRIGGER.....23

CONTACT ASSY.,30.5" OUTRIGGER.....23

CONTACT ASSY.,36" OUTRIGGER.....23

CONTACTN.O......67-68, 71-73, 99-100

CONTACT,NC.....67-68, 71-73, 100

CONTACTOR BLOCK,N.C......100

CONTACTOR BLOCK,N.O......100

CONTACTOR,LIMIT SWITCH.....47

CONTROL BOX,3BUTTON,PNEUMATIC....99-
100

CONTROL BOX,THREE BUTTON.....99-100

COUNTERWEIGHT,CSA/CE DPL 30/35.....47

COVER, MANUAL LOWERING,DPL.....19

COVER,BATTERY.....68, 73

COVER,BLANK.....99-100

COVER,CAPACITOR.....63, 65

COVER,GFCI,WEATHERPROOF.....99-100

COVER-PRESSURE SWITCH ENCLOS....51,
53-54

CYLINDER,LIFT 56.25"STROKE,DY*.....49

D

DECAL KIT,SAF/INSTRU,PLAT, SYM.....17

DECAL KIT,SAF/INSTRU,PLAT.ONLY........ 11-
12,15

DECAL KIT,SAFE/INSTRUCT.,DPL-S........ 11-
12, 15, 17

DECAL PLATE ASSY, DPL 35S,CE.....89, 91

DECAL PLATE ASSY, SYMBLS,DPL**......53—
54,57

DECAL PLATE ASSY, WRDS,DPL....... 51, 53—
54

DECAL PLATE ASSY,DPL 25/30S,CE....... 89,
91

DPL-25S, DPL-30S, DPL-35S

109



January 2015

| Part Description Index (continued)

DECAL PLATE ASSY,DPL-25/30,CSA....... 89,
91

DECAL PLATE ASSY,DPL-35S,CSA.....89, 91

DECAL PLATE W/SYMB,DPL-25/30S.....91

DECAL PLATE W/SYMB,DPL-35S.....91

DECAL PLATE W/WRDS,DP-25S/30S....... 89,
91

DECAL PLATE W/WRDS,DPL-35S.....89, 91

DECAL, INTERLOCK DISPLAY, DPLS.....12

DECAL, INTERLOCK DISPLAY,DPLS*......11-

12

DECAL, LABEL, CIRCUIT BREAKER...11-12,
15

DECAL, LABEL, MANUAL LOW LEVER.....11-
12, 15,17

DECAL, NOTICE MAXIMUM MANUAL
FORCE.....15

DECAL,BUBBLE LEVEL***.....11-12, 15
DECAL,CHEVRON RANDO HD.....12, 15
DECAL,COMPONENT DAMAGE,CAP....... 11-

12,15

DECAL,COSMETIC,GENIE DPL-25S...11-12,
15,17

DECAL,COSMETIC,GENIE DPL-30S...12, 15,
17

DECAL,COSMETIC,GENIE DPL-35S...12, 15,
17

DECAL,CSMTIC,DPL SUPER SERIES......12,
15,17

DECAL,CSMTIC,GENIE LOGO,DPL.....12, 15,
17

DECAL,DANGER,BATT SAFETY/SETUP...11—
12, 15,17

DECAL,DANGER,BATTERY SAFETY.....15
DECAL,DANGER,GEN SAFETY DPLS.....11-
12,15

DECAL,DANGER,MAN FORCE-CE.....17
DECAL,DANGER,MAX 340 KG.....17
DECAL,DANGER,MAX 600 LBS.....17

DECAL,DANGER,MAX MANUAL FORCE
(ANSI).....17

DECAL,DANGER, TIP-OVER/FALL......11-12,
15

DECAL,DANGER-TIP OVER.....11-12, 15

DECAL,INTERLOCK DISPLAY,DPL.....12, 15,
17

DECAL,LABEL, CONTROL ACTIVATE......11-
12

DECAL,LABEL,20" OUTRIGGER-DPL.....17

DECAL,LABEL,26" OUTRIGGER-DPL.....17

DECAL,LABEL,FUNCTION ENABLE.....15, 17

DECAL,LABEL,MANUAL NOT HERE...11-12,
15

DECAL,LABEL,OUTRIGGER LOAD DPL...15,
17

DECAL,LABEL,PLATFORM OVERLOAD.....17

DECAL,LABEL,WHEEL LOAD, DPL.....15, 17

DECAL,LANYARD ANCHORAGE POINT...11-
12, 15,17

DECAL,NOTICE,20" OUTRIGGER-DPL.....12

DECAL,NOTICE,26" OUTRIGGER-DPL.....12

DECAL,NOTICE,GUARD RAIL HANDLE....11-
12,15

DECAL,NOTICE,MAN FORCE-AUST.....15

DECAL,NOTICE,MAN FORCE/WIND,CE...11—
12

DECAL,NOTICE,MAX 500 LBS,CSA....11-12,
15

DECAL,NOTICE,MAX 600#,ANSI/CSA......11—
12,15

DECAL,NOTICE,MAX 750 LBS,ANSI...11-12,
15

DECAL,NOTICE,MAX CAP 500 LB,CE.....12

DECAL,NOTICE,MAX CAP 600 LB,CE.....12

DECAL,NOTICE,MAX CAP 750 LB,CE.....12

DECAL,NOTICE,OPER INST,GR,DPLS.....11-
12,15

DECAL,NOTICE,OPER INST,PL,DPLS......11-
12,15

DECAL,POWER TO PLATFORM 115V......11-
12, 15,17

DECAL,POWER TO PLATFORM 230V......11-
12, 15,17

DECAL,SYMBOL-BATTERY SAFETY.....17
DECAL,SYMBOL-READ THE MANUAL.....17
DECAL,USE DEXRON***, .. .11-12
DECAL,WARN,IMPROPER OPERATION...11-
12,15

DECAL,WARNING,NO EXIT THIS END.....11-
12,15

DPL Super Series Models from DPL02-954 to
DPL04-1203 were produced using three
different red emergency stop buttons in the
platform control box. Refer to the specific
control box to determine the correct
replacement parts.....99-100

E
ELBOW,070220-4-6.....85, 87
ELBOW,070221-4-4.....87

F

FILTER,PICK-UP SCREEN***.....59, 61, 63, 65

FLASHTUBE,STRAIGHT,360DEG,BULB....105

FLORESCENT TUBE CADDY.....103

FOOTPAD SERVICE KIT.....21

FORMING, CABLE/HOSE, ZINC.....75, 79

FORMING, CHARGER
MOUNT,SERVICE.....51, 54

FORMING, LASER LOCATOR.....103

FORMING, PRESSURE SWITCH MNT.....51,
53-54

FORMING, SEQUENCING, CARR, ZN......43—
44

FORMING,BATTERY HOLD DOWN.....57

FORMING,BATTERY LOCATOR.....57

FORMING,DPL LS SERVICE KIT.....57

FORMING,QUICK DISCONNECT BRKT.....83

FORMING,SEQUENCING CABLE BRKT...43—
44

FUSE ASSY-BOOM CHARGER.....81

FUSE BLOCK, ANN & ANL FUSE....... 51, 53-
54,57

FUSE,175 AMP.....51, 53-54, 57

FUSE,5 AMP.....68, 73

FUSE,5 AMPATC.....68, 73

FUSE,7.5 AMPATC.....68, 73

FUSE,BATTERY CHARGER***.....83

G

GASKET, UK & DIN PWR. TO PLAT......99-100

GASKET, UK RECEPTACLE.....99-100

GASKET-PRESSURE SWITCH
ENCLOS......51, 53-54

GATE LATCH CASTING--DRILLED.....89, 91

GAUGE-SIGHT.....59, 61, 63, 65

Genie

ATEREX BRAND

110

GLIDE BUTTON,SIDE,GLL,.100 TK.....35, 37,
39

GROUND CNTRL.BOX ASSY 12VDC....67-68

GROUND CNTRL.BOX ASSY 12VDC**.....67—

68

GROUND CNTRL.BOX ASSY 220VAC......71-
73

GROUND CNTRL.BOX ASSY, 110 AC....... 71-
73

GROUND CNTRL.BOXASSY.220AC.....71-73

GROUND CNTRL.BOX W/DECALS DC**...67—
68

GROUND CTRL.BOX ASSY.110 AC.....71-73

GROUND CTRL.BOX W/DECALS DC**.....67—
68

GUARD, CABLE.....41

GUARD,CABLE***.....41

GUARD,SEQUENCING CABLE,DPL.....41

GUIDE RING, LIFT CYLINDER, AWP.....49

HANDLE BALL KNOB.....21

HANDLE GRIP, RUBBER .75 X 4.5.....89, 91

HANDLE, VINYL, (RED ) 5".....49, 95, 97

HANDLE,LEVELING JACK,SHRT-ZINC.....21

HANDLE,SIDE RAIL LATCH,DPL.....95, 97

HARNESS,BATT TO FUSE,DPL,CE.....51, 53—
54, 57

HARNESS,BATT TO MOTOR,DPL,CE....... 51,
53-54

HARNESS,FUSE TO MTOR,DPL,CE....51, 53—
54, 57

HARNESS,NEG.QUICK DISCONNECT.....83

HARNESS,POS,QUICK DISCONNECT.....83

HARNESS,POS.FUSE TO MOTOR.....83

HARNESS,WIRE-CONTROL. S SERIES....67—
68, 72-73

HARNESS,WIRE-INTRLOCK.S SERIES....67—
68, 72-73

HEATSINK ASSY W/DIODES (23442).....81

HOOK BOLT 14".....51, 53-54, 57

HOSE ASSY, PRESSURE SWITCH.....51, 53—
54, 85

HOSE ASSY,PARKER,PRESSURE,DPL.....87

HOSE ASSY,PARKER,RETURN,DPL.....87

HOSE ASSY,SYNFLEX,PRESSURE,DPL....85

HOSE ASSY,SYNFLEX,RETURN,DPL.....85

HOUSING, GROUND CNTRL.BOXW/DECALS
AC....71-73

HOUSING, GROUND
W/DECALS,AC.....71-73

HYDRAULIC HOSE KIT,DPL.....85

CNTRL.BOX

INSTRUCTIONS,INSTALL (96011)....... 67-68,
71-73

J

JUNCTION BLOCK,4X #4 SAE PORT.....57
JUNCTION BOX.....75

K

KEY SINGLE***.....67-68, 71-73

KEY,SINGLE***.....67-68, 71-73

KEYS,10 PACK***.....67-68, 71-73

KEYSWITCH,2POS.MNTND W/BASE**.....67—
68, 71-73

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015

KEYSWITCH,3 POS. W/KEYS*** .. .67-68, 71—
73

KEYSWITCH,3 POS.W/KEYS & BASE......71—
73

KIT, KEYSWITCH***.....67-68, 71-73

KIT,A/IWP/DPL,BKPSH ZA2 TO ZB5....67-68,
71-73, 100

KIT,BLACK SELECTOR SWITCH.....99-100

KIT,CHARGER,DPL.....83

KIT,ESTOP, A/IWP/DPL.....67-68, 71-73, 100

KIT,FOOTPAD,AWP.....21

KIT,GASKET,UK POWER TO PLAT......99-100

KIT,KEYSWITCH, A/IWP/DPL,2PKS.....67-68,
71-73

KIT,SRV, DPL PRES SWITCH, CE....... 51, 53—
54, 57

KIT,SRV,AC110,LOAD SENSE,CE.....57

KIT,SRV,AC220,LOAD SENSE,CE.....57

KIT,SRV,DC12V,LOAD SENSE,CE.....57

KIT,SRV,DPL PRS SWCH WIRE ASSY......51,
53-54

KNOB,TIMER.....81

L

LADDER, WELDMENT, DPL.....19
LADDER,LINK.PIVOT LATCH,PTD.....19
LANYARD ATTACHMENT, DPL.....95, 97
LASER,LOCATING ACCESSORY.....103
LED, RED FLASHING.....99-100
LENS,AMBER,STROBE,FIREBOLT.....105
LEVEL,BUBBLE.....19

LEVELING JACK ASSEMBLY,AWP*** . .21
LEVELING JACK CASTING,AWP.....21
LEVELING ROD.....21

LEVER,MANUAL LOWERING,DPL.....49
LOCK, CONNECTOR.....83
LOCKNUT,ELEC,1/2".....68, 72-73, 75, 105

M

MAST BRACE, SHORT LEFT DPL.....19
MAST BRACE, SHORT, RIGHT, DPL.....19
MAST BRACE,L.H......19

MAST BRACE,R.H......19

MAST BRACE,SHORT.....19

MAST STIFFENER ASSY., DPL-25S.....47
MAST STIFFENER ASSY., DPL-30S.....47
MAST STIFFENER ASSY., DPL-35S.....47
MOTOR, 115/230V AC.....63, 65
MOTOR,115/230V AC (124198).....63, 65
MOTOR,12V DC***.....59, 61
MOUNT,MAST LIMIT SWITCH.....47

N

NIPPLE,1/2" CONDUIT.....99-100

NUT - PLASTIC,RING FOR ALARMS........ 99—
100, 105

NUT,COUPLER,10-24 X .75.....68, 73

NUT,HEX,10-32.....51, 53-54, 105

NUT,HEX,M10X1.5.LP.....21

NUT,LP NYLOCK,1/2-13.....25, 35, 37, 39, 47

NUT,LP NYLOCK,1/4-20.....57, 75, 79

NUT,LP NYLOCK,1/4-28.....49

NUT,LP NYLOCK,3/8-16.....21, 25, 27, 29, 31,
33,49, 89,91

NUT,LP NYLOCK,5/8-11.....25

NUT,NYLOCK,1/2-13.....19

NUT,NYLOCK,1/4-20.....19, 41, 43-44, 47, 51,
53-54, 57, 75, 89, 91, 93, 105

Part Description Index (continued) |

NUT,NYLOCK,10-24.....49
NUT,NYLOCK,3/8-16.....19, 25, 27, 29, 31, 35,
37, 39, 47, 49, 95, 97, 105
NUT,NYLOCK,3/8-24.....35, 37, 39
NUT,NYLOCK,8-32.....57
NUT,NYLOCK,M10X15.....21
NUT,NYLOCK,M6X1.00.....21
NUT,SOLENOID VALVE.....49
NUT,SOLENOID VALVE***.....59, 61, 63, 65
NUT,WELD 1/4-20, PLATED L.L.**....... 27, 29,
31,41, 43-44,47,75,77, 79
NUT,WING,1/4-20.....51, 53-54, 57
NUT,WOOD,1/4-20.....89, 91

O

O-STYLE RETAINING RING.....53-54
OUTLET BOX CAP.....47, 77

OUTLET BOX, DRILLED DPL.....77
OUTLET BOX,4X4X2,DPL.....75

OUTLET BOX,0OVAL,DRILLED (LL19).....47
OUTLET,110V GFCI***.....99-100
OUTRIG.ASSY.DPL-25',ANSI,DPL**.....23
OUTRIG.ASSY.DPL-25',CE **.....23
OUTRIG.ASSY.DPL-30'&35', ANSI**.....23
OUTRIG.ASSY.DPL-30'&35',CE **.....23
OUTRIG.ASSY.DPL-30'&35',CE,DPL.....23
OUTRIG.ASSY.DPL-30'&35',CSA **.....23
OUTRIG.ASSY.DPL-30'&35',CSA**.....23
OUTRIG.ASSY.DPL-30'&35'ANSI **.....23
OUTRIG.TUBE ASSY.20",ANSI,DPL.....23
OUTRIG.TUBE ASSY.20",CE,DPL.....23
OUTRIG.TUBE ASSY.20",CSA,DPL*.....23
OUTRIG.TUBE ASSY.26",ANSI,DPL.....23
OUTRIG.TUBE ASSY.26",CE,DPL.....23
OUTRIG.TUBE ASSY.26",CSA,DPL.....23
OUTRIG.TUBE ASSY.30.5",CSA,DPL.....23
OUTRIG.TUBE ASSY.36",CSA,DPL.....23
OUTRIGGER ASSY.DPL-25',ANSI**.....23
OUTRIGGER ASSY.DPL-25',CE,DPL.....23
OUTRIGGER ASSY.DPL-25',CSA **.....23
OUTRIGGER TUBE ASSY.20",CE,DPL.....23
OUTRIGGER TUBE ASSY.26",CE,DPL.....23

P

PCB,ASSY,AWP/IWP/DPL/CWP.....68, 73
PIGTAIL,ASSY,AC/DC SJO 14/3**.....72-73
PIN CONNECTOR,FEMALE ***.....68, 72-73,
75,77
PIN CONNECTOR,MALE....67-68, 72-73, 77,
93, 99-100
PIN,CONNECTOR,IEC320.....83
PIN,COTTER,.125 X .75.....95, 97
PIN,GROOVED,.200 X .50*.....35, 37, 39
PIN,GROOVED- .200 X .75*.....35, 37, 39
PIN,LOCK,SHORT***.....19, 47, 89, 91
PIN,OUTRIGGER LOCK.....19
PIN,ROLL,.188 X 1.25**.....95, 97
PLAT.ASSY.,W/DECALS DPL-S.....89, 91
PLAT.DECK,PLYWOOD,DPL S-SERIES.....89
PLAT.END RAIL W/DECAL, DPL-S**.....89, 91
PLAT.SIDE RAIL W/DECALS, DPL-S.....89, 91
PLATE, LANYARD ATTACHMENT.....95, 97
PLATE, LED-ALARM PANEL.....99-100
PLATE,CYLINDER MOUNT,PAINTED.....25
PLATE,DPL LS SERVICEKIT.....57
PLATE,FOOTPAD RETAINER.....21
PLATE,J-BOX MOUNT,DPL***.....75
PLATE,LATCH GUIDE,PAINTED.....95, 97

Ganie

Part No. 40461

PLATE,LINKAGE,DPL**.....19
PLATE,PANEL,AWP95.....68, 72-73
PLATE,STROBE/ALARM MTG,PAINTED....105
PLATE,UK POWER TO PLATFORM.....99-100
PLATE,UK,POWER TO PLAT.....99-100
PLATE. JUNCTION BOX MNT.....75
PLATFORM FRAME WELDMENT,DPL......89,
91

PLUG, PIPE, FLUSH 1/4 PTF.....59, 61, 63, 65
PLUG,CAP,.875% X .172 GRIP.....75
PLUG,CONNECTOR,FEMALE*.....67-68, 72—
73,77, 93, 99-100
PLUG,CONNECTOR,MALE*.....68, 72-73, 75,
7

PLUG,NYLON .812 BLACK DOMED.....68
PLUG,PWR,UK,16AMP,3PIN,BLK.....83
PLYWOOD PLATFORM,
SELF-EXTINGUISHING.....91

PLYWOOD, STD PLATFORM,DPL-SS....... 89,
91

POWER CABLE ASSY,DPL25/30CE....67-68,
72-73

POWER CABLE ASSY,DPL35CE.....68, 72-73

POWER CABLE,MAST TO PLAT....67-68, 72—
73,77, 93, 99-100

POWER CABLE,MAST/BASE,DPL-S...68, 72—
73,75, 77

POWER CABLE,MAST/PLAT....68, 72-73, 99—
100

POWER CORD, IEC 320 BLANK.....83

POWER CORD, UK 110.....83

POWER CORD,NOVON***.....83

POWER CORD,UK-HIGH VOLTAGE***.....83

POWER CORD,US 110***.....83

POWER CORD-CONT. BOX EURO 220V...68,

72-73

POWER CORD-CONT. BOX UK 110V....... 68,
72-73

POWER CORD-CONT. BOX UK 220V....... 68,
72-73

POWER UNIT,85V AC.....65

POWER UNIT,AC,DPL CE.....65

POWER UNIT,AC,DPL***.....63, 65

POWER UNIT,DC,DPL.....61

POWER UNIT,DC,DPL***.....59, 61

PRESSURE SWITCH BRACKET.....53-54

PULL HANDLE.....19

PULLEY MOUNT BLOCK, DPL"BLUE".....41

PULLEY W/BEARING,ALUMINUM*** .. 41

PULLEY W/BEARINGS.....25, 27, 29, 31

PULLEY,ELEC.CNTRL.CABLE,AWP....75, 77,
79

PULLEY,SEQUENCING,NYLATRON.....43-44

PULLEY,SMALL CHAIN.....27, 29, 31

PUMP ASSEMBLY.....63, 65

PUMP ASSEMBLY,MONARCH,AC/DC***,..59,
61

R

RAIL HANDLE BAR DPL.....89, 91

RAILING CATCH CASTING--DRILLED......89,
91

RECEPTACLE-MOTOR BASE,115 VAC.....81

RELAY,MOTOR CONTACTOR.....72-73

RELAY,SPDT,12V(AUTO)**.....57, 68

RESERVOIR W/DECAL,DPL S-SERIES.....59,
61, 63, 65

RETROFIT KIT,MAST SEQ,DPL25.....43-44

RETROFIT KIT,MAST SEQ,DPL30.....43-44

DPL-25S, DPL-30S, DPL-35S

111



January 2015

| Part Description Index (continued)

RETROFIT KIT,MAST SEQ,DPL35.....43-44
RIVET,ALUM,ALUM,P,.156 X .375.....33
RIVET,STEEL,P, .25 X .375.....47
RIVET,STL,STL.MAN,P,.25 X .25.....89, 91, 93
ROCKER,MANUAL LOWERING,DPL.....49
ROLLER ARM,LIMIT SWITCH***.....47
ROLLER, MACHINED AWP***,....33
ROLLER,PLASTIC,AWP96**.....25, 27, 29, 31

S

SCREW,BHHS,3/8-16 X 1.....89, 91
SCREW,FHM,10-32 X .75.....51, 53-54
SCREW,FHM,10-32 X 1.....51, 53-54, 57
SCREW,FHM,10-32X.5PHIL.W/PATCH.....21
SCREW,FHS,1/4-20 X 1.....89
SCREW,FHS,1/4-20 X 2.25.....35, 37, 39
SCREW,FHS,3/8-16 X .75.....25, 27, 29, 31
SCREW,FHS,3/8-16 X 2 GRD.8.....21
SCREW,FHS,3/8-16 X 2.25.....35, 37, 39
SCREW,HHC,1/2-13 X 1.25 GR5.....41
SCREW,HHC,1/2-13 X 1.375.....19
SCREW,HHC,1/2-13 X 7.5.....25
SCREW,HHC,1/2-13 X.75.....19, 47
SCREW,HHC,1/4-20 X .5.....41, 47, 75, 77, 79
SCREW,HHC,1/4-20 X .625.....79
SCREW,HHC,1/4-20 X .75....... 19, 41, 4344,
51, 53-54, 57, 75, 89, 91, 93, 105
SCREW,HHC,1/4-20 X 1.....47, 51, 53-54, 57,
75
SCREW,HHC,1/4-20 X 1.25.....41, 75, 77, 79
SCREW,HHC,1/4-20 X 1.5.....57
SCREW,HHC,1/4-20 X 1.75.....41
SCREW,HHC,3/8-16 X 1.....47, 49, 51, 54, 105
SCREW,HHC,3/8-16 X 1.25 GRD 5.....19, 47
SCREW,HHC,3/8-16 X 1.50,GR5....19, 49, 95,
97
SCREW,HHC,3/8-16 X 1.75,GRD.8......47, 95,
97
SCREW,HHC,5/8-11 X 7.5.....25
SCREW,HHC,M6 X 40.....21
SCREW,HHC,M6-12MM.....21
SCREW,PHIL,8-32X.50,SELF TAP.....75
SCREW,PHIL,PHM,10-24 X.38,SEMS....... 59,
61, 63, 65, 68, 73, 99-100
SCREW,PHIL,PHM,10-24 X.5,SEMS....99-100
SCREW,PHIL,PHM,10-32 X.38,SEMS....... 68,
72-73
SCREW,PHIL,PHM,6-32X.38,SETAP......... 67—
68, 72-73
SCREW,PHILLIPS,PHM,8-32 X .5.....57
SCREW,PHILLIPS,PHM,8-32 X.25**.....67-68,
72-73
SCREW,PHM,1/4-20X.25 PHL.....43-44
SCREW,PHM,1/4-20X.5 PHIL...27, 29, 31, 43—
44,57
SCREW,RHM 10-24 X 2.75**.....68, 73
SCREW,RHM,10-24 X 3**.....68, 73
SCREW,RHM,10-32 X .75.....105
SCREW,RHM,10-32 X 1.5.....93
SCREW,SHC,1/4-20 X .875.....43-44
SCREW,SHC,M10X1.5X55.....21
SCREWDRIVER, TERMINAL BLOCK.....71-73
SEAL KIT,35736,37 SAME AS38168.....49
SEAL KIT,DONYANG CYL (35737)*.....49
SEAL,CABLE CONNECTOR,HT SHRINK..67—
68, 72-73, 75, 77, 93, 99-100
SEAL,MOTOR.....59, 61, 63, 65
SEAL,O-RING,PUMP***,....59, 61, 63
SEQUENCING CABLE ASSY.,DPL-S.....41

SHAFT ASSY.SIDE RAIL LATCH-DPL....... 95,
97
SHAFT,LIFTING CHAINS,20MM DIA....25, 27,
29,31
SHIM NUT,ADJUSTER.....25, 27, 29, 31
SHIM,SIDE PAD.....25, 27, 29, 31
SLIDE BLOCK,CARRIAGE%%.....33
SLIDING LID.....51, 53-54, 57
SOLENOID STRAP, MONARCH**.....61
SOLENOID STRAP.MONARCH.....61
SOLENOID,MOTOR START.....61
SOLENOID,MOTOR START***.....59, 61
SPACER, 1/41D3/80D, .875LG.....75, 77, 79
SPACER, TRANSFORMER**.....68, 73
SPACER,.560 AWP MAST.....27, 29, 31
SPACER,NYL .25 X .69 X .25.....89, 91
SPACER,SHAFT,.310.....27, 29, 31
SPACER,SHAFT,.840"LG.....27, 29, 31
SPACER,SHAFT,1.400.....27, 29, 31
SPACER,TRANSFORMER**.....68, 73
SPACER,TUBE,1/4X3/8X.50"LONG.....43-44
SPRING, TENSION CABLE.....44
SPRING,.063X.60X3.5 LONG.....95, 97
SPRING,CONTROL CABLE, AWP.....75, 79
STROBE, AC COMPAT,, 12-80V AMB.....105
SVC KIT,UK RECEPT.REPLACEMENT.....99—

100
SWITCH, PRESSURE,0-3000PSI ADJ......51,
53-54, 57

SWITCH,LIMIT.....93
SWITCH,LIMITW/ROLLER ARM*** .47
SWITCH,PRESS,ADJSTBLE,OVRLD...51, 53—
54
SWITCH,SELECTOR,BLACK.....99-100

T

T-BOX,2.75 X 4.5 X 2.0.....99-100
T-BOX,2.75 X 4.5 X 2.0 IND......93
TEE,BRANCH,070429-4-4.....87
TEE,RUN,070432-4.....87
TEE,UNION,070401-4.....85

TERM.STRIP ASSY.CONRL BOX-DC**.....68
TERMINAL ASSY, CONTROL BOX, DC.....68
TERMINAL, 2 CONDUCTOR.....68, 73
TERMINAL, 4 CONDUCTOR.....68, 73
TERMINAL, END PLATE.....68, 73
TERMINAL,2 CONDUCTOR.....72-73
TERMINAL,4 CONDUCTOR.....68, 72-73
TERMINAL,END PLATE.....68, 72-73
THREADED ROD,10-24.....49

TIE DOWN,D-RING.....91, 97

TIMER ASSY,CHARGER MOD.#13310.....81
TIMER,12HR,CHARGER MOD.#2002**.....81
TIMER,16HR,CHARGER MOD.#9817.....81
TOOL TRAY ACCESSORY***.....103
TRANSFORMER (8029).....81
TRANSFORMER (8030 & 8031).....81
TRANSFORMER (S-SERIES)****.....73
TUBE - SUCTION, PWR UNIT, TMZ.....61, 65
TUBE,INTERNAL RETURN (41888)**....61, 65
TUBE,LADDER PIVOT,PAINTED DPL.....19
TUBE,VINYL, 1.00"OD X .75 ID.....89, 91

\%
VALVE BODY,#8-2,#4 PORTS.....49, 57
VALVE,2-POS 2-WAY***.....59, 61, 63, 65
VALVE,CARTRIDGE***.....49
VALVE,FLOW CONTROL PREAS.COMP......49

Ganie

112

VALVE,HYDRAULIC CHECK.....49

VALVE,NC SOLENOID,MANUAL LWR**.....49

VALVE,RELIEF KIT,MONARCH*.....59, 61, 63,
65

VALVE-CHECK KIT.....59, 61, 63, 65

w

WASHER,FENDER,.25 X 1.25 X.062.....43-44

WASHER,FLAT,M10,ZINC PLTD......75, 77, 79

WASHER,FLAT,M6 PLTD......75, 77, 79

WASHER,FLAT,USS,1/2",Y.....19, 35, 37, 39

WASHER,FLAT,USS,1/4"Y ....... 19, 41, 51, 53—
54, 57, 89, 91

WASHER,FLAT,USS,3/8",Y......19, 25, 27, 29,
31, 33,49,51,54

WASHER,FLAT,USS,5/16"Y.....35, 37, 39, 95,
97

WASHER,LOCK SPLIT,6MM,11.8MM.....21

WASHER,LOCK,.25.....19, 27, 29, 31, 93

WASHER,LOCK,.375.....51, 54

WASHER,LOCK,0.5".....19

WASHER,SHIM,.5 X .875 X .063....25, 27, 29,
31, 33,41, 49

WASHER,SHIM,.938 X 1.37 X .048.....25, 27,
29,31

WELDMENT,LANYARD ANCHOR.....97

WIRE ASSY,DWG,DPL PRESS SWITCH...51,
53-54, 57

WIRE CABLE,14/3 CON.TPE JKT*.....72-73

WIRE CABLE,16/2 SJO,BULK.....93

WIRE CABLE,16/6,SO,BULK.....77, 93

WIRE CABLE,18/2 SJO,BULK.....47

WIRE CABLE,18GA/7CONDUCTOR.....75

WIRE LOOM,.413" NON-SLIT***.....75

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015 |

Part Description Index (continued) |

This Page Intentionally Left Blank

Genie
Part No. 40461 DPL-25S, DPL-30S, DPL-35S 113




January 2015

| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
114

Genie PN Parker PN

42794
42795
42796
42874
42912
42920
42932
42936
42953
42956
45349
45351
47223
47419
48750
48751
48752
48753
48754
48755
48756
48757
48758
48759
48760
48761
48762
48763
48764
48765
48766
48767
48770

-

NI

ATEREX BRAND

1CR-S
BV-0839
BV-0838
6-8 CLO-S
13943-6-4
BV-0840
AS-B-17
10243-2-4
1/2DD-S
6 WELO-WLNL-S
8 V50X-S
4 V50X-S
10343-6-6
PS690503-6-6
421-4
4817C-4
482TC-4
451TC-6
482TC-6
381-6
451TC-8
482TC-8
381-8
381-10
4517C-10
482T7C-12
4517C-12
77212
881-16
772-16
AS-B-15
AS-B-22
881-8

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



January 2015

Genie PN Parker PN

48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

Part No. 40461

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875
48877

48878
48879
48880
48881
48883
48884

48885

48887
48888
48890
48891

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S
4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S
8M18F870OMLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS

DPL-25S, DPL-30S, DPL-35S

115



I January 2015

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

-

NI

ATEREX BRAND

116 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

Genie PN Parker PN

48971
48972
48973
48974
48975
48976
48977
48978
48980
48983
48984
48985
48986
48988
48989
48990
48991
48992
48993
48994
48995
48996
48997
48998
48999
49201
49202
49203
49205
49207
49209

49212

49213
49216
49217
49219
49418
49511
49512
49513
49514
49515
49517
49519
49520
49530

12 G5G5JG5-S
12 XHL6-S
12-1/2 F50G-S
12-10 C50L0-S
12-10 F5OLO-8
12-16 C50L0O-S
12-16 F5QOLO-S
12-16 V50LO-S
12-16 FLO-S
16 C50LO-S
16 FS0LO-S
16 VEOLO-S
16 FLO-S
16 CD45-S
12CD45-S
8 CD45-8
16-12 FLO-S
16-12 V50LO-S
XV501-12
XV501-16
XV510P-12
XV510P-16
PD341
PD 361
DT-500-MOMS-5
10 VBOLO-S
1JC43-12-10
10-8 V50LO-S
6 FS5OHAQO-S
PD34BTL
8M18F870MX-S

8 WGTX-WLN-S

30682-8-8
831-8
33982-8-8
PS-B-35
4-6 VEOLO-S
DT370-MOMS-5
1DD-S
1 FF-S
10 HPSON-S
12-16 CLO-S
6 HP50ON-S
16-12 F50OLO-S
4AVTX-S
16 C6LO-S

Description

TEE,FEMALE STRAIGHT THREAD
ADAPTER, 37° MALE TO SWIVEL ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,90°, STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPETO ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45°,MALE TO FEMALE PIPE
CONNECTOR,MALE PIPETO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
BALL VALVE

BALL VALVE

BALL VALVE

BALL VALVE

DIAGNOSTIC NIPPLE, STRAIGHT THREAD
DIAGNOSTIC NIPPLE, STRAIGHT THREAD
VALVE,CHECK

ELBOW,45°, STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45° STRAIGHT THREAD TO ORFS
UNION,STRAIGHT THREAD

DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
CONNECTOR ,METRIC,STRAIGHT THREAD TO
FLARE TUBE
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

HOSE END,FEMALE SWIVEL,JIC

HOSE,1/2 INCH ID

HOSE END,90° FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.19"ID

ELBOW,45°, STRAIGHT THREAD TO ORFS
VALVE,CHECK

ELBOW,90°,FEMALE PIPE

NIPPLE,PIPE

PLUG,STRAIGHT THREAD
ELBOW,90°,MALE PIPE TO ORFS
PLUG,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE PIPE TO FLARE TUBE
ELBOW,90°, SWIVEL NUT ORFS

Part No. 40461

49612
49613
49728
49729
49814
49829
49831
49834
49838
49840
49844
49854
49855
49859
49861
49867
51152
51153
51154
51264
51265
51508
51580
51628
51735
51803
53023
53497
53499
53500
53501
53502
53503

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

PKT02586
PKT06276
10143-12-12
16-1 F50G-S
12-8 FLO-S
DT-500-MOMF-5
881-12
16 JLO-S
12-8 TRLO-BL-S
8JLO-S
10-8 TRLO-BL-S
8 PSON-S
1JC43-16-12
4 PSON-S
4 FF50L0-$
12-3/4 F50G-S
6 R6X-S
6-4 TRTX-S
4.4GTX
881-12
8JLO-S
8 BTX-S
12-8 TRLO-BL-S
6 R6X-S
38 HHP
1J943-6-8
125HBL-5-4
PKT02585
1JC71-16-16
3-904
3-906
3-908
3-910

Description

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS

HOSE END, MALE PIPE

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,MALE PIPE TO ORFS
VALVE,CHECK

HOSE,3/4 INCH ID

UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
PLUG,STRAIGHT THREAD

HOSE END,FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
RUN TEE,SWIVEL NUT,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
CONNECTOR,FEMALE PIPE TO FLARE TUBE
HOSE,3/4 INCH ID

UNION TEE,ORFS

NUT,FLARE TUBE

TUBE END REDUCER,ORFS

RUN TEE,SWIVEL NUT,ORFS

PLUG,PIPE THREAD

HOSE END,90° FEMALE SWIVEL,SEAL LOK
FITTING, HOSE BARB TO MALE PIPE

O-RING KIT

HOSE END,FEMALE SWIVEL,SEAL LOK
O-RING,STRAIGHT THREAD,-4
O-RING,STRAIGHT THREAD,-6
O-RING,STRAIGHT THREAD,-8
O-RING,STRAIGHT THREAD,-10

DPL-25S, DPL-30S, DPL-35S

117



I January 2015

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

-

NI

ATEREX BRAND

118 DPL-25S, DPL-30S, DPL-35S Part No. 40461




January 2015

Genie PN Parker PN
64271
64272 6 WLO-WLNL-S

4 WLO-WLNL-S

65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F50X-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358  10HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOF0-5
69316 8 FLO-S
69333 H3174PP
69503 4 F650X-8
69775 8 FNL-S
71038  1/4X1/4F3HG-S
71196 12-8 F50LO-S
71383 1/4 CD45-S
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-S
73768 20-16-F50G5-S
73769 16-20 F50LO-S
74660 6-8 FA2EDMLO-S
74661 8-8 FA2EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 1/2HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F50HAO-S
75255 12 F50HAQ-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WULO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-8
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP, TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPETO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPETO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK

Part No. 40461

Fitting Cross References (Continued)

Genie PN Parker PN

75631
75654
75655
75656
75971
77307
77309
77379

77703
77711

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

nie.

ATEREX BRAND

6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

DPL-25S, DPL-30S, DPL-35S

119



January 2015

| Fitting Cross References (Continued)

Genie PN Parker PN

Description

83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC
83069  14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83070 772-8 HOSE,1/2 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC
83074  13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC
83076  13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080  13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103  10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104  10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL SEAL LOK
87033 126 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 COX-S ELBOW,90°,SWIVEL NUT TO FLARE TUBE
87679 6 LHP-S FLANGE SEAL FITTING, MALE
87681 6PLS NO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J543-20-20 HOSE END,FEMALE SWIVEL, SEAL LOK
88353 20V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25”
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL SEAL LOK
88477  1JC88-20-20 HOSE END,FEMALE SWIVEL SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPETO ORFS
88938  1JCB8-16-16 HOSE END,FEMALE SWIVEL SEAL LOK
88939 1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS

120

89489
89551
89552
89593
94161
94358
94418
96358
96359
96397
96398
96402
96407

-

NI

ATEREX BRAND

Genie PN Parker PN
89449 6 WJJLO-WLNL-S

4 WJIMLO-S
1JB43-6-6
1JB43-8-8

20 C50L0-8
8-8 CLO-S
351TC-12
20 FLO-S

12TX-S
12 BTX-S
8 F50X-S

12-8 F50X-S
10343-6-6

30382-6-6B

Description

RUN TEE, BULKHEAD,ORFS
BRANCH TEE,BULKHEAD,ORFS
HOSE END,BULKHEAD,SEAL LOK
HOSE END,BULKHEAD,SEAL LOK
ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°, MALE PIPE TO ORFS
HOSE,3/4 INCH ID
CONNECTOR,MALE PIPE TO ORFS
SLEEVE,FLARETUBE

NUT,FLARE TUBE

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE

HOSE END,MALE,JIC
HOSE END,MALE,JIC

DPL-25S, DPL-30S, DPL-35S

Part No. 40461



Genie North America
Phone 425.881.1800
Toll Free USA and Canada
800.536.1800
Fax 425.883.3475

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.

Phone +617 3375 1660
Fax +617 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 21 53852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +6598 480775
Fax +6567 533544

Genie lberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 33453 6082
Fax +81 334536083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665 754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581102
Fax +31 183581566




Parts Manual
DPL-25S, DPL-30S, DPL-35S

from 1596-105 to 1501-900 and from DPL02-938
from 1596-104 to 1501-901 and from DPL02-936
from 1596-101 to 1501-915 and from DPL02-916

Part No.

40461

Rev F23

G

-

Qe

ATEREX BRAND




	Click HERE for Table of Contents (TOC) [NOTE: each of the figure listings in the TOC are live links. After opening the TOC, move your cursor over the desired parts figure, and left click to view]

